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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP,
NIST, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1. APPLICABLE STANDARDS

The following reference test guidance is not within the scope of accreditation of NVLAP:
ANSI C63.26-2015
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 27 Subpart Q & Part 2
Standard(s) Section Test ltem Judgment Remark
2.1046 Output Power PASS | -
27.50(k)(3) Equivalent Isotropic Radiated Power PASS | -
2.1049 Occupied Bandwidth PASS | -
272.513(22)1(2) Conducted Spurious Emissions PASS | -
272;02?)1(2) Radiated Spurious Emissions PASS | -
272;02?)1(2) Band Edge Measurements PASS | -
27.50(k)(4) Peak To Average Ratio PASS | -
22'%95545 Frequency Stability PASS | -

Note:
(1) “N/A” denotes test is not applicable in this test report.
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2.1 TEST FACILITY

A. Radiated Measurement:

2.2 MEASUREMENT UNCERTAINTY

The measurement uncertainty figures shall be calculated according the methods described in the ETSI

TR 100 028 and shall correspond to an expansion factor (coverage factor) k=1.96 or k=2(which provide
confidence levels of respectively 90% and 95.45% in the case where the distributions characterizing the
actual measurement uncertainties are normal (Gaussian)).
Measurement Uncertainty for a Level of Confidence of 95 %, U=2xUc(y).

The BTL measurement uncertainty as below table:

The test facilities used to collect the test data in this report is at the location of Room 108, Building 2, No.
1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong 523000.
BTL's Registration Number for FCC: 568794
BTL's Designation Number for FCC: CN5041

Test Site Method Measurement Frequency Range U,(dB)
SSL-CBO1 CISPR 9kHz ~ 30MHz 2.74
Test Site Method Measurement Frequency Range : ?tv u,(dB)
30MHz ~ 200MHz \% 4.70
3 CISPR
(3m) 200MHz ~ 1,000MHz V| 4.92
200MHz ~ 1,000MHz H 4.54
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 5.14
Test Site Method Measurement Frequency Range U,(dB)
1 CISPR
(1m) 26.5 ~ 40 GHz 3.82

B. Other Measurement:

Parameter Uncertainty
Spectrum Bandwidth +3.8 %
Maximum Output Power +0.95 dB
Power Spectral Density +0.86 dB
Frequency Stability +0.16 dB
Temperature +0.08 °C
Time +0.58 %
Supply voltages 0.3 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature Humidity| Test Voltage Tested By
Feilx Ye
Output Power & ERP 24°C 40% DC 12v Gana Cai
Edward Li
Feilx Ye
Occupied Bandwidth 24°C 40% DC 12v Gana Cai
Edwlrd Li
Feilx Ye
Conducted Spurious Emissions 24°C 40% DC 12v Gana Cai
Edward Li
Radiated Spurious Emissions o
(9 kHz to 30 MHz) 25°C 60% AC 120V/60Hz Max Wang
Radiated Spurious Emissions o
(30 MHz to 1000 MHz) 24°C 43% AC 120V/60Hz Geoffrey Zou
Radiated Spurious Emissions o
(Above 1000 MHz) 23~24°C 43~46% | AC 120V/60Hz Max Wang
Feilx Ye
Band Edge 24°C 40% DC 12V Gana Cai
Edward Li
Feilx Ye
Peak to Average Ratio 24°C 40% DC 12v Gana Cai
Edward Li
Feilx Ye
Frequency Stability Normal & Extreme 40% | Normal & Extreme Gana Cai
Edward Li
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment 5G Wireless Router
Brand Name Tozed Kangwei
Test Model ZLT X100 PRO
Series Model N/A

Model Difference(s) N/A

Software Version V1.0

Hardware Version

TZ7.823.806A

Power Source

DC voltage supplied from AC adapter.

1# Manufacturer / Model: KELI / KL-WA120YYY-G1
2# Manufacturer / Model: JiYin / JYSY018-1201500UD

Power Rating

1#1/P: 100-240V~ 50/60Hz 0.7A  O/P: 12V === 1.5A
2# 1/P: 100-240V~ 50/60Hz 0.5A  O/P: 12V === 1.5A

Radio System Type SA&NSA
Power Class 2(SA), 3(NSA)
SA:n77,n78

Operation Bands

UL MIMO: n77, n78

DC_7A_n78,DC_66A _n78, DC_66A-66A_n78, DC_7C n78, DC_4A n78

SCS 30KHz
A 10MHz, 156MHz, 20MHz, 25MHz, 30MHz, 40MHz, 50MHz, 60MHz, 80MHz,
90MHz,100MHz
DFT-s-OFDM PI/2 BPSK
DFT-s-OFDM QPSK CP-OFDM QPSK
Modulation Type DFT-s-OFDM 160AM CP-OFDM 16QAM
DFT-s-OFDM 640AM CP-OFDM 64QAM
DFT-s-OFDM 256QAM CP-OFDM 256QAM
MEI NG Conducted | 862378060001796, 862378060001309
: Radiated | 862378060001259
Band/ Bandwidth Modulation SISO Modulation MIMO
(MH2) (DFT-s-OFDM) | (Ant3) | (CP-OFDM) | (Ant.3+Ant.6)
P12 BPSK 28.24 QPSK 28.10
QPSK 28.21 160AM 27.59
n77 (BW 10MHz) 160AM 27.06 640AM 26.86
640AM 26.02 2560AM 22.88
2560AM 23.58
PI/2 BPSK 28.55 QPSK 28.32
QPSK 28.55 160AM 27.86
n77 (BW 15MHz) 160AM 27.39 640AM 26.92
640AM 26.34 2560AM 23.06
2560AM 23.94
PI/2 BPSK 28.67 QPSK 28.62
mgxrh)E(i\llgéPZ) QPSK 28.65 160AM 28.16
n77 (BW 20MHz) 160AM 27.47 640AM 26.87
640AM 26.49 2560AM 22.99
2560AM 24
PI/2 BPSK 27.32 QPSK 28.60
QPSK 27.32 160AM 28.24
n77 (BW 25MH2) 160AM 26.11 640AM 26.59
640AM 25.00 2560AM 23.12
2560AM 22.49
P12 BPSK 28.97 QPSK 29.12
QPSK 28.95 160AM 28.59
n77 (BW 30MHz) 160AM 27.81 640AM 28.03
640AM 26.79 2560AM 24.02
2560AM 24.36
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PI/2 BPSK 28.94 QPSK 29.03
QPSK 28.91 16QAM 28.50
n77 (BW 40MHz) 16QAM 27.75 64QAM 27.50
64QAM 26.76 256QAM 23.73
256QAM 24.31
PI/2 BPSK 28.59 QPSK 28.64
QPSK 28.57 16QAM 28.12
n77 (BW 50MHz) 16QAM 27.40 64QAM 26.45
64QAM 26.41 256QAM 22.96
256QAM 23.98
PI/2 BPSK 28.69 QPSK 28.75
QPSK 28.66 16QAM 28.46
n77 (BW 60MHz) 16QAM 27.73 64QAM 26.97
64QAM 26.55 256QAM 23.43
256QAM 24.07
PI/2 BPSK 28.8 QPSK 28.88
QPSK 28.78 16QAM 28.41
n77 (BW 80MHz) 16QAM 27.72 64QAM 27.05
64QAM 26.76 256QAM 23.59
256QAM 24.05
PI/2 BPSK 29.38 QPSK 28.86
QPSK 29.37 16QAM 28.75
n77 (BW 90MHz) 16QAM 28.56 64QAM 28.41
64QAM 27.38 256QAM 24.40
256QAM 24.69
PI/2 BPSK 28.46 QPSK 28.75
Max. ELR.P QPSK 28.45 16QAM 28.38
(@Bm)(Nots 2) n77 (BW 100MHz) 16QAM 27.49 64QAM 26.97
64QAM 26.36 256QAM 23.4
256QAM 23.90
PI/2 BPSK 28.31 QPSK 27.97
QPSK 28.28 16QAM 27.58
n78 (BW 10MHz) 16QAM 27.25 64QAM 26.96
64QAM 26.21 256QAM 22.80
256QAM 23.65
PI/2 BPSK 28.58 QPSK 28.22
QPSK 28.55 16QAM 27.93
n78 (BW 15MHz) 16QAM 27.53 64QAM 26.79
64QAM 26.47 256QAM 22.80
256QAM 23.97
PI/2 BPSK 28.68 QPSK 28.27
QPSK 28.66 16QAM 27.81
n78 (BW 20MHz) 16QAM 27.59 64QAM 26.49
64QAM 26.6 256QAM 22.60
256QAM 24.04
PI/2 BPSK 26.71 QPSK 28.28
QPSK 28.97 16QAM 27.91
n78 (BW 25MHz) 16QAM 25.7 64QAM 26.32
64QAM 24.79 256QAM 22.73
256QAM 22.15
PI/2 BPSK 28.99 QPSK 28.65
QPSK 28.89 16QAM 28.22
n78 (BW 30MHz) 16QAM 27.95 64QAM 27.91
64QAM 26.90 256QAM 23.93
256QAM 24.38
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P1/2 BPSK 28.92 QPSK 28.87
QPSK 28.89 16QAM 28.45
n78 (BW 40MHz) 16QAM 27.85 64QAM 27.24
640QAM 26.84 256QAM 23.54
256QAM 24.29
P1/2 BPSK 28.6 QPSK 28.50
QPSK 28.58 16QAM 28.11
n78 (BW 50MHz) 16QAM 27.51 64QAM 26.45
64QAM 26.53 256QAM 22.92
256QAM 23.95
P1/2 BPSK 28.7 QPSK 28.70
QPSK 28.68 16QAM 28.26
n78 (BW 60MHz) 16QAM 27.63 64QAM 26.72
64QAM 26.64 256QAM 23.25
Max. E.l.R.P 256QAM 24.03
(dBm)(Note 2) P1/2 BPSK 28.65 QPSK 28.74
QPSK 28.63 16QAM 28.27
n78 (BW 80MHz) 16QAM 25.57 64QAM 26.84
64QAM 26.56 256QAM 23.33
256QAM 24.07
P1/2 BPSK 29.38 QPSK 28.83
QPSK 29.38 16QAM 28.78
n78 (BW 90MHz) 16QAM 28.47 64QAM 28.46
640QAM 27.47 256QAM 24.32
256QAM 24.92
P1/2 BPSK 28.49 QPSK 28.60
QPSK 28.47 16QAM 27.35
n78 (BW 100MHz) 16QAM 27.46 64QAM 26.90
64QAM 26.4 256QAM 23.21
256QAM 23.87
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.

2. Due to the e.i.r.p of DFT-S-OFDM modulation mode is higher than that of CP-OFMD, so the SA max e.i.r.p
of DFT-S-OFDM were recorded in the table.
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3. Channel List:

NR n77 & n78(UL/DL: 3450-3550MHz)
Test Frequency Bandwidth Frequency (UL and DL)
ID (MHz) SR (MHz)
10 630334 3455.01
15 630500 3457.5
20 630668 3460.02
25 630834 3462.51
30 631000 3465.00
Low Range 40 631334 3470.01
50 631668 3475.02
60 632000 3480.00
80 632668 3490.02
90 633000 3495.00
100 - -
. 10/15/20/25/30/40/
Mid Range 50/60/80/90/100 633334 3500.01
10 636332 3544.98
15 636166 3542.49
20 636000 3540.00
25 635834 3537.51
30 635666 3534.99
High Range 40 635332 3529.98
50 635000 3525.00
60 634666 3519.99
80 634000 3510.00
90 633666 3504.99
100 - -
4. Table for Filed Antenna:
Brand Model Name Ar_:_t;;ena Connector Gain (dBi) Note
X100 5G NR n77&n78
21X PR)%GBI P = a - 5G N(Qnt.??;)& 78
n77&n
PRO-ANT6 PCB N/A 3.28 (Ant.6)

Note:

1) This EUT supports MIMO, any transmit signals are correlated with each other, so Directional
gain=10log[(10°"%+10%??+..10°N®)?/N]dBi. So the Directional gain of n77&n78=
10log[(10%"°2°+103%2%)%/2]dBi =6.03.

2) SISO mode only supports Ant 3.

3) The antenna gain is provided by the manufacturer.
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

NR n78
Channel . .
Test Item Tested Channel Bandwidth Modulation RB allocation
630334, 633334, 636332 | 10MHz
630500, 633334, 636166 | 15MHz
DFT-s-OFDM PI/2 BPSK
4 20MH ;
630668, 633334, 636000 OMHz DFT-5.OFDM PI/2 QPSK.
630834, 633334, 635834 | 25MHz DFT-5.OFDM PI/2 160AM,
Outbut Power g | 631000, 633334, 635666 | 30MHz DFT-s-OFDM PI/2 64QAM, Inner 1RB Left
P EIRP 631334, 633334, 635332 40MHz DFT-s-OFDM PI/2 256QAM Inner 1RB Right
631668, 633334, 635000 | 50MHzZ CCPP‘C?FFE?I\;" 1%PSA*§/'| Inner Full
632000, 633334, 634666 | 60MHz CP-OFDM 5 48 N
632668, 633334, 634000 | 80MHz CP-OFDM 2560AM
633000, 633334, 633666 | 90MHz
633334 100MHz
633334 10MHz
633334 15MHz
DFT-s-OFDM PI/2 BPSK,
633334 20MHz DFT-s-OFDM PI/2 QPSK,
633334 25MHz DFT-s-OFDM PI/2 16QAM,
Occubied 633334 30MHz DFT-s-OFDM PI/2 64QAM,
Ban dei it 633334 20MHzZ DFT-s-OFDM PI/2 256QAM Outer Full
633334 50MHz CP-OFDM QPSK,
CP-OFDM 16QAM,
633334 60MHz
533334 SOMH CP-OFDM 64QAM,
z CP-OFDM 256QAM
633334 90MHz
633334 100MHz
630334, 633334, 636332 | 10MHz
ngl?rlijgltjid 631668, 633334, 635000 | 50MHz DFT-s-OFDM PI/2 BPSK, 1RB #0
rno ’ ’ DFT-s-OFDM PI/2 QPSK
Emission 633334 100MHz
Radiated 633334 10MHz
Spurious DFT-s-OFDM QPSK 1IRB#0
Emission 633334 100MHz
630334, 636332 10MHz Edge 1RB Left
Band Edge 631668, 635000 50MHz DDIT:-'I-I:-SS-((J)IT:DDI\ICI F;,'I’/Zzg';zﬁv Edge 1RB Right
633334 100MHz Outer Full
Peak To Average DFT-s-OFDM PI/2 BPSK, Edge 1RB Left
Ratio 630334, 633334, 636332 | 10MHz DFT-s-OFDM PI/2QPSK Outer Full
Fgggﬁi?;y 630334, 636332 10MHz DFT-s-OFDM QPSK Outer Full
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NR n77
Test ltem Tested Channel Cha”r.‘e' Modulation RB allocation
Bandwidth
630334, 633334, 636332 10MHz
630500, 633334, 636166 |  15MHz
DFT-s-OFDM PI/2 BPSK,
630668, 633334, 636000 20MHz DFT-s-OFDM Pl/2 QPSK.
630834, 633334, 635834 |  25MHz DFT-s-OFDM PI/2 160AM,
Outout Power & | 831000, 633334, 635666 30MHz DFT-s-OFDM PI/2 64QAM, Inner 1RB Left
P EIRP 631334, 633334, 635332 40MHz DFT-s-OFDM PI/2 256QAM Inner 1RB Right
631668, 633334, 635000 |  50MHz gpngth';ﬂl‘gpiﬁ Inner Full
632000, 633334, 634666 60MHz CP:OFDM 648AM'
632668, 633334, 634000 80MHz CP-OFDM 256QAM
633000, 633334, 633666 90MHz
633334 100MHz
Radiated 633334 10MHz
Spurious DFT-s-OFDM QPSK 1IRB#0
Emission 633334 100MHz
NR n78 MIMO
Test Item Tested Channel Chanr_lel Modulation RB allocation
Bandwidth
630334, 633334, 636332 10MHz
630500, 633334, 636166 15MHz
630668, 633334, 636000 20MHz
630834, 633334, 635834 25MHz PO ops
P-OFDM QPSK,
Output Power & 631000, 633334, 635666 30MHz CP-OFDM 16QAM, Inner 1RB L_eft
EIRP 631334, 633334, 635332 | 40MHz CP-OFDM 64QAM. Inner 1RB Right
631668, 633334, 635000 | 50MHz CP-OFDM 256QAM Inner Full
632000, 633334, 634666 60MHz
632668, 633334, 634000 80MHz
633000, 633334, 633666 90MHz
630334, 633334, 636332 10MHz
630334, 633334, 636332 10MHz
qoonducted 7631668, 633334, 635000 | 50MHz e Ssz%\h 1RB #0
P 633334 100MHz
DC_7A_n78
Test Item Tested Channel Cha”r.‘e' Modulation RB allocation
Bandwidth
Radlate(_j S_punous M!d—CH 10MHz DFT-s-OFDM QPSK 1RB #0
Emission Mid-CH 100MHz
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1

Note:

Since the power of DFT-S-OFDM modulation mode is higher than that of CP-OFMD, and the power of PI/2
BPSK and QPSK is greater than that of other modulation modes, we chose DFT-S-OFDM PI/2 BPSK and
DFT-S-OFDM QPSK modulation mode to test other items except power and OBW.

2) Since n78 frequency band covers n77 and the power of n77 is not greater than n78, only n78 is performed
and recorded in this report.

3) The equipment supports SA and NSA modes for n77 and n78. We tested the maximum power of SA and
NSA, and the maximum power of SA is the worst case. Therefore, all conducted items are executed in SA
mode. NSA only evaluates the worst configuration of SA and record radiated spurious emission test.

4) Radiated Spurious Emission was assessed for low, medium, high channels and all TX antennas, with only
the worst data recorded in the report.

5) For radiated emissions below 1 GHz test, all adapters had been pre-tested and in this report only recorded
the worst adapter(Manufacturer / Model: JiYi /JYSY018-1201500UD).

5. RB allocation:

Bandwidth 100 90 80 70 60 50 40 30 25 20 15 10
SCS RB RB RB RB RB RB RB RB RB RB RB RB
30KHz Size/ Size/ Size/ Size/ | Sizel | Sizel | Sizel/ | Sizel/ | Sizel | Sizel/ | Sizel | Sizel
CP-OFDM | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset
Edg‘i;%tRB 1 | 0 | wo | w0 | wo | wo | wo | wo | wo | wo | 10 | w0
'””e[étRB 1/1 1/1 1/1 1 | | v | | v | | o | 11| o1
Inner_1RB
RE]ht 1/271 1/243 1/215 | 1/187 | 1/160 | 1/131 | 1/104 1/76 1/63 1/49 1/36 1/22
Edgsﬁﬁ?B 1272 | 1/244 | 1/216 | 1/188 | 1/161 | 1/132 | 1/105 | 1/77 | 1/64 | 1/50 | 1/37 | 1/23
Edgfgf'f WY o0 | 20 | 200 | 20 | 20 | 200 | 20 | 20 | 20 | 20 | 200 | 200
Edge_Full
Riaht 2/271 2/243 2/215 | 2/187 | 2/160 | 2/131 | 2/104 | 2/76 2/63 2/49 2/36 2/22
'”:Li'lr 137/68 | 123/61 | 109/54 | 95/47 | 81/40 | 67/33 | 53/26 | 39/19 | 33/16 | 25/12 | 19/9 | 12/6
Oghe"r 273/0 245/0 217/0 | 189/0 | 162/0 | 133/0 | 106/0 | 78/0 65/0 51/0 36/0 24/0
Bandwidth 100 90 80 70 60 50 40 30 25 20 15 10
3‘3%32 RB RB RB RB RB RB RB RB RB RB RB RB
DET-s- Size/ Size/ Size/ Size/ | Sizel | Sizel/ | Sizel/ | Sizel/ | Sizel | Sizel/ | Sizel | Sizel
OFDM Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset | Offset
EdgeLE%tRB 1 | 0 | w0 | w0 | wo | wo | wo | wo | wo | wo | 10 | w0
'””E[E%RB 1/1 1/1 1/1 1 | | w1 | o | v | w1 | o | 11 | w0
Inner_1RB
R@ht 1/271 1/243 1/215 | 1/187 | 1/160 | 1/131 | 1/104 1/76 1/63 1/49 1/36 1/22
Edgsﬁﬁ'fB 1272 | 1/244 | 1/216 | 1188 | 1/161 | 1/132 | 1/105 | 177 | 1/64 | 1/50 | 1/37 | 1/23
Edgfgf'f WY o0 | 20 | 200 | 20 | 20 | 200 | 200 | 20 | 20 | 20 | 200 | 200
Edge_Full
Right 21271 2/243 2/215 | 2/187 | 2/160 | 2/131 | 2/104 | 2/76 2/63 2/49 2/36 2/22
'”:jl'lr 135/67 | 120/60 | 108/54 | 90/45 | 81/40 | 64/32 | 50/25 | 36/18 | 32/16 | 25/12 | 18/9 | 12/6
Ogtﬁlr 270/0 240/0 216/0 | 189/0 | 162/0 | 128/0 | 100/0 | 75/0 64/0 50/0 38/0 24/0
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3.3 BLOCK DIGRAM SHOWING THECONFIGURATIONOFSYSTEMTESTED

EUT

’ EUT

Adapter

AC 100-2400

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support

units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO 1.5m
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4. TEST RESULT
4.1 OUTPUT POWER MEASUREMENT

4.1.1 LIMIT
Mobile devices are limited to 1Watt (30 dBm) EIRP.

4.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5 or ANSI C63.26-2015 Section 5.2.

EIRP:
EIRP = Output Power + Antenan gain

ERP:
ERP = EIRP-2.15

Output Power:
The EUT was set up for the maximum power with NR link data modulation and link up with simulator.
Set the EUT to transmit under low, middle and high channel and record the power level shown on
simulator.

4.1.3 TEST SETUP LAYOUT
Output Power Measurement

= o

System Simulator EUT

4.1.4 TEST DEVIATION

No deviation

4.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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4.2 OCCUPIED BANDWIDTH MEASUREMENT

4.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4 or ANSI C63.26-2015 Section 5.4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW=3* RBW

4. Set spectrum analyzer with Peak detector.

4.2.2 TEST SETUP LAYOUT

Spectrum Analayzer :l l

Power . -

Spiitter EUT
Communication simulator

4.2.3 TEST DEVIATION

No deviation

4.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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4.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

4.3.1 LIMIT

For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed -13 dBm/MHz.

4.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6 or ANSI C63.26-2015 Section 5.7.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The conducted spurious emission of middle channel for the highest RF powers were measured. Set
RBW=1MHz.

3. Set spectrum analyzer with Average detector and trace mode with trace average.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

4.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] l
Power . -
Splitter EUT

=

Communication simulator

4.3.4 TEST DEVIATION

No deviation

4.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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4.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

441 LIMIT

The power of any emission outside of theauthorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

E (dBuV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The
emission limit equal to 82.26dBuV/m.

4.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

4. Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the
antenna to 1-4m to find the worst height, maintain the worst height, then rotate the table to
determine the final worst Angle, grab the spectrum diagram.

5. EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.
Repeat Step 5 above to find the worst placement. Test all bands according to the worst
placement.

6. Then EIRP is then converted to field strength as follows in Equation

7. E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far
field region) in m.The emission limit equal to 82.26dBuV/m.

4.4.3 TEST SETUP LAYOUT
Below 30MHz

Ground Plane

Communications
Test Set .
Receiver
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30MHz to 1GHz

Iﬂ.ﬂ m

Communications

Test 5et
e —

Ground Plana

Receiver | amp.

Above 1GHz

Ground Plane

Communications -
Test Set Recaiver Amp.

4.4.4 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

4.45 TEST RESULTS (30MHZ TO 1000MH2Z)
Please refer to the APPENDIX E.

4.4.6 TEST RESULTS (ABOVE 1000MH2Z)
Please refer to the APPENDIX F.
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4.5 BAND EDGE MEASUREMENT

451 LIMIT

For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed -13 dBm/MHz.

4.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6 or ANSI C63.26-2015 Section 5.7.

1. All measurements were done at low and high operational frequency range.

2. Measurement instrumentation employing a resolution bandwidth of 1 megahertz or greater.
However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, a resolution bandwidth of at least one percent of the emission bandwidth of
the fundamental emission of the transmitter may be employed, but limited to a maximum of 200
kHz. In the bands between 1 and 5 MHz removed from the licensee's frequency block, the
minimum resolution bandwidth for the measurement shall be 500 kHz.

3. Record the max trace plot into the test report.

4.5.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Spiitter EUT

=

Communication simulator

4.5.4 TEST DEVIATION

No deviation

455 TEST RESULTS
Please refer to the APPENDIX G.
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4.6 PEAK TO AVERAGE RATIO MEASUREMENT

4.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

4.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7 or ANSI C63.26-2015 Section 5.2.6.
1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;

3. Record the maximum PAPR level associated with a probability of 0.1%.

4.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power - -

Splitter EUT
Communication simulator

4.6.4 TEST DEVIATION

No deviation

4.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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4.7 FREQUENCY STABILITY MEASUREMENT

4.7.1 LIMIT

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

4.7.2 TEST PROCEDURES
The testing follows KDB 971168 v03r01 Section 9 or ANSI C63.26-2015 Section 5.6.

1. Areference point shall be established at the applicable unwanted emissions limit using a RBW
equal to the RBW required by the unwantedemissions specification of the applicable regulatory
standard. These reference points measuredusing the lowest and highest channel of operation shall
be identified as f L and f H respectively. The worst-case frequency offset determined in the above
methods shall be added or subtracted from the values of f L and f H and the resulting frequencies
must remain within the band.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one minute.

4.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was
recorded within one minute.

4.7.3 TEST SETUP LAYOUT

Environmental Chamber

I |
i |
I |
I |
I |
I |
I |
I |
] ]
External power | |
XUET| L) |
P i EUT I
supply ! :
I |
I |
I |
I |
I |
I 1
I |
RN S i
Spectrum . Communication
Power Splitter
Analyzer P Test Set

4.7.4 TEST DEVIATION

No deviation

4.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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4. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 |Active Loop Antenna| Schwarzbeck FMZB 1513-60 1513-60-025 Apr. 01, 2024
2 | MXE EMI Receiver Keysight N9038A MY59050118 Feb. 10, 2024
EMC EMCCFD400-NM-N
3 Cable INSTRUMENT M-3000 N/A Jun. 08, 2024
EMC EMCCFD400-NM-N
4 Cable INSTRUMENT M-7000 N/A Jun. 08, 2024
Measurement EZ-EMC
; Software Farad Ver.NB-03A1-01 N/A N/A
. 9*6*6
6 | 966 Chamber room Maorui (NSA&VSWR) N/A Jun. 02, 2024
Radiated Emissions - 30 MHz to 1 GHz
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Trilog-Broadband | g0y heck VULB9168 01269 May 15, 2024
Antenna
EMC
2 Attenuator INSTRUMENT EMCI-N-6-06 AN-N0697 May 15, 2024
- EMC
3 Preamplifier INSTRUMENT EMC001330 4585/5/27 Feb. 10, 2024
EMC EMCCFD400-NM-N
4 Cable INSTRUMENT M-2500 N/A Jun. 08, 2024
EMC EMCCFD400-NM-N
5 Cable INSTRUMENT M-7000 N/A Jun. 08, 2024
EMC EMCCFD400-NM-N
6 Cable INSTRUMENT M-3000 N/A Jun. 08, 2024
7 | MXE EMI Receiver KEYSIGHT N9038A MY59050118 Feb. 10, 2024
8 |Positioning Controller MF MFE-7802BS N/A N/A
g | MaxFul Antenna MF MFA-560BSN N/A N/A
Corp
Measurement EZ-EMC
10 Software Farad Ver.NB-03A1-01 N/A N/A
17 | SC Wireless Test Starpoint SP9500 SP9500-20335 | Feb. 10, 2024
Platform
12 Attenuator Talent Microwave TA10A2-S-18 N/A N/A
. 9*6*6
13 | 966 Chamber room Maorui (NSA&VSWR) N/A Jun. 02, 2024
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Radiated Emissions - Above 1 GHz
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 MXE EMI Receiver Keysight N9O038A MY59050118 Feb. 10, 2024
> Measurement Farad EZ-EMC N/A N/A
Software Ver.NB-03A1-01
. EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980739 Feb. 10, 2024
EMC EMC104-SM-SM-1
4 Cable INSTRUMENT 0000 N/A Jun. 08, 2024
EMC EMC104-SM-SM-3
5 Cable INSTRUMENT 000 N/A Jun. 08, 2024
EMC EMC104-SM-SM-8
6 Cable INSTRUMENT 00 N/A Jun. 08, 2024
7 | SCWireless Test Starpoint SP9500 SP9500-20335 | Feb. 10, 2024
Platform
8 Attenuator Talent Microwave TA10A2-S-18 N/A N/A
g | Broad-BandHomn | q.p 0 heck BBHA9170 1046 Jul. 05, 2024
Antenna
10 | 966 Chamb M i 9"6*6 N/A Jun. 02, 2024
amber room aorui (NSA&VSWR) un. 02,
Conducted Measurement
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Signal Analyzer R&S FSV 40 100948 Jul. 07, 2024
2 MXA Signal Analyzer Agllent_ N9020A MY49100060 Jul. 07, 2024
Technologies
3 | Temperature Chamber ESPEC SU-242 93018791 Jul. 07, 2024
4 Power Splitter NA ZNZPD3'14W'S SF654501927 Feb. 10, 2024
5 | Radio Communication Anritsu MTS000A 6261867313 Feb. 11, 2024
Test Station
. UCTS Signaling
6 | Measurement Software Anritsu Ver6.22 121299 N/A N/A
RWP50-4.6A-S
7 Cable N/A MSM-1 N/A N/A
8 5G Wireless Test Star Point SP9500 SP9500-20335 Feb. 11, 2024
Platform
9 DC POWER SUPPLY ITECH IT6332C 8034160117673300 May 10, 2024

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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5. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz

Page 27 of 129



y
3 L L Report No.: BTL-FCCP-7-2312C154

Radiated Emissions Test Photos

30 MHz to 1 GHz
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Radiated Emissions Test Photos

Above 1 GHz
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APPENDIX A - OUTPUT POWER
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Report No.: BTL-FCCP-7-2312C154

For SAn77
Band | Channel | _Coh Test ltem Measured | ¢ o
Power Value

n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334;1.0F T-s-OF DM PI/2 BPSK"Inner_1RB_Lef-PC2 2507 | 2782
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz 630334 2:DF T-5-OFOM FI/2 BPSK*nner 1RB_RightPC2 253 26.05
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334:3.DF T-s-OFDM P2 BPSK Inner_FulLPC2 2533 | 28.08
W77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz 30KkHz_630334-4.0F T-5-OFDM FIiZ BPSK'Edge 1RB LeftPC2 2279 | 2554
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334 5:0F T-5-OF DM PI/2 BFSK'Edge_1RB_RightPC2 2305 | 258
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;6:0F T-s-OF DM PI/2 BPSK"Outer_Ful-PC2 2478 | 2753
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334:7-DF T-5-OF DM QPSKAInner_1RB_LeftPC2 2506 | 2781
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;8,DF T-s-OF DM QPSK*Inner_1RB_RightPC2 2528 | 28.03
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334,9.DF T-s-OF DM QPSKInner_FulLPC2 253 28.05
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz 30kHz 630334 10.0F T-5.0FDM QPSKEdge IRB _LeflFC2 2278 | 2553
n77 | 530334 | 67 |2.1046 RF power oulputn77_10MHz_30kHz_630334;11.DF T-5-OF DM QPSK"Edge_1RB_RightPC2 2305 | 258
n77 | 630334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334;12.0F T-5-OFDM QPSK Outer_FulLPC2 2397 | 2642
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz 30KkHz 630334:13:DF T-5.OFDM 16QAMAInner_1RB_Lef-PC2 2375 | 265
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;14:DF T-s.OFDM 16QAM Inner_1RB_RightPC2 2397 | 2642
77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz 630334:15:DF T-5-OFDM 16QAM Inner Full:PC2 2401 | 2676
n77 | 530334 | 57  |2.1046 RF power outputn77_10MHz_30kHz_630334;16:DF T-s- OFDM 16QAM"Edge_1RB_LeftPCZ 2276 | 2551
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;17.DF T-5.OFDM 16QAM"Edge_1RB_RightPC2 23.02 | 2507
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334;18,0F T-s-OFDM 16QAM"Outer_Ful.PC2 2296 | 2571
n77 | 630334 | 57  |2.1046 RF power outputn77_10MHz_30kHz_630334;19,DF T-s-OFDM 64QAM Inner_1RB_Lef-PC2 229 2565
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334,20.DF T-5-OFDM 64QAM Inner_IRB_RightPC2 23.13 | 2588
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz 630334 21:DF T-5-OF DM 64QAM Inner_Full:PC2 2305 | 258
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334,22,DF T-s- OFDM 64QAM"Edge_1RB_Lef:PC2 2288 | 2563
n77 | 630334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz 630334 23.DF T-5.OF DM 64QAM Edge_1RB_RightPC2 2314 | 2589
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30KkHz_630334 24:DF T-5-OF DM B40AMOUter_Full-PC2 7247 | 2522
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334:25:DF T-s-OFDM 256QAMInner_1RB_LeftPC2 2022 | 2297
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz 630334 26:DF T-5-OFDM 2560AM*Inner_1RB_RightPG2 2046 | 2321
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;27:DF T-s-OF DM 256QAM*Inner_Ful-PC2 2072 | 2347
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334,28,DF T-s.OFDM 256QAM"Edge_1RB_Lef.PC2 202 22.95
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz 630334 29.DF T-5.0F DM 256QAM*Edge_1RB_Righl PCZ 2047 | 2322
n77 | 630334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334:30;DF T-s-OF DM 256QAM"Outer_Full.PC2 2008 | 2283
n77 | 630334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334,31.CP-OF DM QPSK Inner_IRB_Lef.PC2 2324 | 2599
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz 30kHz 630334 32:CP-OF DM QPSKAInner_1RB_RightPC2 2344 | 26.19
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;33:CP-OF DM QPSK Inner_Ful-PC2 235 26.25
n77 | 630334 | 57 |2.1046 RF power oulputn77_10MHz 30kHz 630334 34.CP-OFDM QPSK'Edge_1RB_LeftPCZ 7196 | 2471
77 | 530334 | 57  |2.1046 RF power outputn77_10MHz_30kHz_630334:35:CP-OF DM QPSK'Edge_1RB_RightPC2 22.25 25

n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;36:CP-OF DM QPSK"Outer_FUILPC2 2223 | 24.98
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334:37-CP-OF DM 16QAM™Inner_1RB_LetPC2 2291 | 2566
n77 | 830334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334:38:CP-OF DM 16QAM Inner_1RB_Right:PC2 23.14 | 2589
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334,39,CP-OF DM 16QAM Inner_Full.PC2 2299 | 2574
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz 30kHz_630334-40:CP-OF DM 16QAMEdge 1RB_LeftPC2 229 2565
n77 | 630334 | 67 |2.1046 RF power oulputn77_10MHz_30kHz_630334;41.CP-OFDM 16QAM"Edge_IRB_RightPC2 2314 | 2589
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz 30kHz 630334 42.CP-OF DM 16QAMOuter Full P2 2219 | 24.94
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334 43:CP-OF DM 64QAMAInner_1RB_LeNPC2 7248 | 2523
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334:44:CP-OF DM 64QAM Inner_1RB_Right:PC2 227 25.45
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz 30kHz_630334:45:CP-OF DM 64QAMAInner_Ful-PG2 2252 | 2527
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334:46:CP-OF DM 640AM"Edge_1RB_LeftPC2 2243 | 25.18
n77 | 530334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334,47.CP-OF DM 64QAM"Edge_IRB_RightPC2 227 25.45
n77 | 630334 | 57 |2.1046 RF power oulpuln77_10MHz 30kHz 630334 48.CP-OF DM 64QAM Outer Full P2 2172 | 2447
n77 | 530334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334;49:CP-OF DM 256QAM*Inner_1RB_LeftPC2 1821 | 2096
n77 | 630334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_630334,50,CP-OF DM 256QAM Inner_1RB_RightPC2 1844 | 21.19
n77 | 630334 | 57 |2.1046 RF power oulputn77_10MHz 30kHz_630334:51:CP-OF DM 256QAMInner_Full PG2 1857 | 2132
n77 | 830334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334,52,CP-OF DM 256QAM*Edge_IRB_LefLPC2 18.16 | 2091
n77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz 630334 53.CP-OF DM 256QAM*Edge 1RB_Right PC2 1846 | 2121
77 | 630334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_630334:54:CP-OF DM 256QAM*Outer_FUIl-PC2 1825 21

n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334;1:0F T-s-OF DM PI/2 BPSK"Inner_1RB_Lef:PC2 2545 | 282
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334 2:0F T-5-OF DM PI/2 BPSK*Inner_1RB_RightPC2 2514 | 2789
n77 | 833334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334:3.0F T-s-OFDM P12 BPSK Inner_Full.PC2 2549 | 28.24
n77 | 533334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334.4.DF T-s-OF DM PIi2 BPSK'Edge_1RB_LefL.PC2 23.25 26

n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz 633334 5.0F T-5-OF DM FI/2 BFSK'Edge_1RB_RightPCZ 2294 | 2568
n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_6323334,6.0F T-s-OF DM PI/2 BPSK"Outer_Ful.PC2 2495 | 277
n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334,7.0F T-s-OF DM QPSK*Inner_1RB_LeftPC2 2546 | 28.21
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334 8:DF T-5-OF DM QP SKAInner_1RB_RightFC2 2515 | 279
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334:9,DF T-s-OFDM QPSKInner_Ful:PC2 2545 | 282
77 | 633334 | 57 |2.1046 RF power outputn77_10MHz 30kHz 633334:10:DF T-5.OFDM QPSK’Edge 1RB_LeftPC2 2328 | 26.03
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334;11:DF T-s-OFDM QPSK"Edge_1RB_RightPC2 2298 | 2513
n77 | 533334 | 57  |2.1046 RF power outputn77_10MHz_30kHz_6323334;12,0F T-s-OFDM QPSK~Outer_FUILPC2 24.25 27

n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_20kHz_633334;13,0F Ts-OFDM 16QAM*Inner_1RB_Lef-PC2 2431 | 27.06
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334;14:DF T-5-OFDM 16QAM"Inner_1RB_RightPC2 2401 | 26.76
n77 | 833334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334,15.DF T-5-OF DM 16QAM*Inner_Full.PC2 2431 | 27.06
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz 30kHz 633334:16:DF T-5.OFDM 16QAMEdge_1RB_LeftPCZ 2327 | 26.02
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334;17-DF T-5-OFDM 16QAM"Edge_1RB_RightPC2 2297 | 2502
n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334-18:DF T-5.0FDM 16QAMOUter FUl-PC2 2319 | 2594
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334-19:DF T-5.OFDM B40AM Inner_1RB_Lef-PC2 7326 | 2601
n77 | 833334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334;20:DF T-s-OF DM 64QAM"Inner_1RB_RightPC2 2296 | 2571
77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334:21:DF T-5-OFDM 64QAM Inner_Full:PC2 2327 | 26.02
n77 | 633334 | 57  |2.1046 RF power outputn77_10MHz_30kHz_633334:22:DF T-s. OFDM 640AM"Edge_1RB_LeftPC2 23.25 26

n77 | 833334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334,23.DF T-5.OFDM 64QAM"Edge_1RB_RightPC2 2294 | 2569
n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz 633334 24.DF T-5.0F DM 640AMOuler_Full PC2 2271 | 2546
n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334.25,DF T-s.OFDM 256QAM Inner_1RB_Lef.PC2 2056 | 2331
n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334,26.DF T-5-OF DM 256QAM Inner_1RB_RightPC2 2027 | 23.02
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334 27-DF T-5-OF DM 2560AMAInner_Ful-PC2 2083 | 2358
n77 | 833334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_633334:28:DF T-s- OFDM 256QAM*Edge_1RB_LeftPC2 2055 | 233
n77 | 633334 | 57 |2.1046 RF power oulputn77_10MHz 30kHz 633334 29:DF T-5.OF DM 2560AM*Edge_1RB _RightPCZ 2024 | 2299
n77 | 633334 | 57  |2.1046 RF power outputn77_10MHz_30kHz_633334:30:DF T-s-OFDM 256QAM*Outer_FullLPC2 2013 | 2288
n77 | 833334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_633334;31.CP-OF DM QPSK"Inner_IRB_Lef.PC2 23.78 | 26.53
n77 | 633334 | 57 |2.1046 RF power outputn77_10MHz_30kHz_63333432:CP-OF DM QPSK Inner_1RB_RightPC2 2348 | 2623
n77 | 633334 | 57  |2.1046 RF power outputn77_10MHz_30kHz_633334;33:CP-OF DM QPSK Inner_Ful-PC2 2384 | 2659
n77 | 533334 | 57 |2.1046 RF power oulputn77_10MHz_30kHz_6323334,34.CP-OFDM QPSK’Edge_1RB_LeftPC2 2229 | 2504
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n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,35,CP-OFDM QPSK*Edge_1RB_Right:PC2 22 2476
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;36,CP-OFDM QPSK"Outer_Full:PC2 223 25.05
n77 | 633334 -57 21046 RF power output:n77_10MHz_30kHz_633334;37.CP-OFDM 16QAM"Inner_1RB_Left PC2 2344 26.19
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;38,CP-OFDM 16QAM*Inner_1RB_Right:PC2 23.13 25.88
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;39.CP-OFDM 16QAM"Inner_FullPC2 23.26 26.01
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,40,CP-OFDM 16QAM*Edge_1RB_Left:PC2 2341 26.16
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;41;CP-OFDM 16QAM"Edge_1RB_RightPC2 23.12 25.87
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,42,CP-OFDM 16QAM*Outer_Ful:PC2 2223 24.98
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;43,CP-OFDM 64QAM*Inner_1RB_LeftPC2 2292 25.67
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;44,CP-OFDM 64QAM*Inner_1RB_Right:PC2 227 2545
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;45,CP-OFDM 64QAM"Inner_Ful:PC2 2277 25.52
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;46,CP-OFDM 64QAM"Edge_1RB_Left:PC2 2299 2574
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,47,CP-OFDM 64QAM*Edge_1RB_Right:PC2 2286 25.35
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;48,CP-OFDM 64QAM"Outer_Ful:PC2 219 24.65
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,49,CP-OFDM 256QAM*nner_1RB_Left:PC2 18.53 21.28
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334;50,CP-OFDM 256QAM"Inner_1RB_Right:PC2 16.23 20.98
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,51,CP-OFDM 256QAM"Inner_Full:PC2 18.7 21.45
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,52,CP-OFDM 256QAM"Edge_1RB_LeftPC2 18.51 21.26
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,53,CP-OFDM 256QAM"Edge_1RB_Right:PC2 16.23 20.98
n77 | 633334 -57 2.1046 RF power output:n77_10MHz_30kHz_633334,54,CP-OFDM 256QAM"Quter_Full:PC2 18.33 21.08
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;1,DFT-s-OFDM PI/2 BPSK*Inner_1RB_Left:PC2 2455 273
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;2,DFT-s-OFDM PI/2 BPSK*Inner_1RB_RightPC2 2447 27.22
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;3,DFT-s-OFDM PI/2 BPSK*Inner_Full:PC2 2461 27.36
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;4,DF T-s-OFDM PI/2 BPSK"Edge_1RB_Left:PC2 2248 25.23
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;5,DFT-5-OFDM PI)2 BPSK"Edge_1RB_Right:PC2 2232 25.07
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;6;DF T-5-OFDM PI/2 BPSK"Outer_Full:PC2 2412 26.87
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;7,.DF T-5-OFDM QPSK*Inner_1RB_Left:PC2 24 67 27.42
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;8,DFT-s-OFDM QPSK*Inner_1RB_Right:PC2 2448 27.23
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;9.DF T-s-OFDM QPSK*Inner_Ful:PC2 247 27.45
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;10,DFT-s-OFDM QPSK"*Edge_1RB_Left:PC2 224 25.15
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;11;DFT-s-OFDM QPSK"Edge_1RB_Right:PC2 2245 252
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;12;DF T-s-OFDM QPSK"Outer Full:PC2 23.55 26.3
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;13,DFT-s-OFDM 16QAM*nner_1RB_Left:PC2 23.53 26.28
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;14;DF T-s-OFDM 16QAM*nner_1RB_Right:PC2 2346 26.21
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;15,DFT-s-OFDM 16QAM*nner_Full:PC2 2357 26.32
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;16,DF T-s-OFDM 16QAM"Edge_1RB_Left:PC2 225 25.25
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;17.DFT-s-OFDM 16QAM"Edge_1RB_Right:PC2 2244 25.19
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;18,DF T-s-OFDM 16QAM"OQuter_Full:PC2 2237 25.12
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;19.DF T-s-OFDM 64QAM™nner_1RB_Left:PC2 2233 25.08
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;20;DF T-s-OFDM 64QAM™nner_1RB_Right:PC2 2235 251
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;21.DFT-s-OFDM 64QAM*Inner_Full:PC2 2244 25.19
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;22,DF T-s-OFDM 64QAM"Edge_1RB_LeftPC2 2243 25.18
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332,23,DFT-s-OFDM 64QAM"Edge_1RB_Right:PC2 2226 25.01
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;24.DF T-s-OFDM 64QAM"OQuter_Full:PC2 22.0 24.76
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332,25,DF T-s-OFDM 256QAM*Inner_1RB_LeftPC2 19.7 2245
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;26;DF T-s-OFDM 256QAM*Inner_1RB_Right:PC2 19.79 22.54
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;27.DF T-s-OFDM 256QAM*Inner_Full:PC2 20 2275
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332,28,DF T-s-OFDM 256QAM"Edge_1RB_Left:PC2 19.7 2245
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;29.DF T-s-OFDM 256QAM"Edge_1RB_Right:PC2 19.64 22.39

n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;30,DFT-s-OFDM 256QAM"Quter_Full:PC2 19.35 221
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;31,CP-OFDM QPSK"Inner_1RB_Left:PC2 22.99 25.74
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;32,CP-OFDM QPSK*Inner_1RB_Right:PC2 228 25.55
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;33,CP-OFDM QPSK*Inner_Full:PC2 23 25.75
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;34,CP-OFDM QPSK"Edge_1RB_Left:PC2 215 24.25
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;35,CP-OFDM QPSK*Edge_1RB_Right:PC2 21.38 2413
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;36,CP-OFDM QPSK"Outer_Full:PC2 215 24.25
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;37.CP-OFDM 16QAM*Inner_1RB_Left:PC2 2255 253
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;38,CP-OFDM 16QAM*Inner_1RB_Right:PC2 2247 25.22
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;39.CP-OFDM 16QAM"Inner_FullPC2 2253 25.28
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;40.CP-OFDM 16QAM"Edge_1RB_Left:PC2 22.54 25.29
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;41.CP-OFDM 16QAM"Edge_1RB_Right:PC2 2249 25.24
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;42,CP-OFDM 16QAM"Outer_Ful:PC2 2144 24.19
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;43,CP-OFDM 64QAM*Inner_1RB_Left:PC2 21.96 2471
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;44,CP-OFDM 64QAM*Inner_1RB_Right:PC2 21.88 24.63
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;45,CP-OFDM 64QAM*Inner_Ful:PC2 21.96 2471
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;46,CP-OFDM 64QAM"Edge_1RB_Left:PC2 21.95 247
n77 | 636332 -57 21046 RF power output:n77_10MHz_30kHz_636332;47.CP-OFDM 64QAM"Edge_1RB_RightPC2 219 24 65
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;48,CP-OFDM 64QAM"Outer_Ful:PC2 21.11 23.86
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;49.CP-OFDM 256QAM"Inner_1RB_Left:PC2 17.72 20.47
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;50,CP-OFDM 256QAM*Inner_1RB_Right:PC2 17.64 20.39
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;51,CP-OFDM 256QAM"Inner_Full:PC2 17.91 20.66
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332,52,CP-OFDM 256QAM"Edge_1RB_LeftPC2 17.71 20.46
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;53,CP-OFDM 256QAM"Edge_1RB_Right:PC2 17.68 20.43
n77 | 636332 -57 2.1046 RF power output:n77_10MHz_30kHz_636332;54,CP-OFDM 256QAM"Outer_Full:PC2 17.58 20.33
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;1;DF T-s-OFDM PI/2 BPSK*Inner_1RB_Left:PC2 25.37 28.12
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;2;DFT-s-OFDM PI/2 BPSK*Inner_1RB_RightPC2 25.58 28.33
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;3;DFT-s-OFDM PI/2 BPSK*Inner_Full:PC2 2572 2847
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;4;DFT-s-OFDM PI/2 BPSK"Edge_1RB_Left:PC2 23.01 25.76
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500,5,DFT-s-OFDM PI/2 BPSK"Edge_1RB_Right:PC2 23.16 2591
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;6;DF T-s-OFDM P2 BPSK"Outer_Full:PC2 2517 27.92
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;7;DF T-s-OFDM QPSK*Inner_1RB_Left:PC2 254 28.15
n77 | 630500 -55 21046 RF power output:n77_15MHz_30kHz_630500;8,DFT-s-OFDM QPSK*Inner_1RB_Right:PC2 257 28.45
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;9;.DF T-s-OFDM QPSK*Inner_Ful:PC2 258 28.55
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;10;DF T-s-OFDM QPSK"Edge 1RB_Left:PC2 22 .87 25.62
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;11;DFT-s-OFDM QPSK"*Edge_1RB_Right:PC2 232 25.95
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;12;DF T-s-OFDM QPSK"Outer Full:PC2 245 27.25
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;13;DFT-s-OFDM 16QAM*nner_1RB_Left:PC2 2416 26.91
n77 | 630500 -55 2.1046 RF power output:n77_15MHz_30kHz_630500;14;DFT-s-OFDM 16QAM*nner_1RB_Right:PC2 2447 2722
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n77 | 630500 | 55 |2.1045 RF power outputn77_15MHz_30kHz_630500;15.0FT-s-OFDM 160AMAInner_Full PC2 2459 | 2734
n77 | 630500 | 55 |2.1045 RF power outputn?7_15MHz_30kHz 630500,16,DF T-s-OFDM 160AM"Edge_1RB_LeRPC2 2288 | 2563
n77 | 630500 | 55  |2.1045 RF power outputn77 15MHz 30kHz 630500,17,0FT-s-OFDM 160AM*Edge 1RB RightPC2 2319 | 2594
n77 | 630500 | 55 |2.1046 RF power outputn?7 15MHz 30kHz 630500,18,DFT-s-OFDM 160AM*Outer FullPC2 2359 | 2634
n77 | 630600 | 55 |2.1046 RF power outputn77 15MHz 30kHz 630500,19,DFT-s-OFDM 64QAMAInner 1RB LefPC2 2304 | 2679
n77 | 630500 | 55 |2.1046 RF power outputn77_15MHz 30kHz 630500.20,DFT-s-OFDM 64QAMInner 1RB RightPCZ 336 | 2.1
n77 | 630600 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500.21,0FT-s-OFDM 64QAMAInner_Ful PC2 2344 | 26.19
n77 | 630500 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500,22,DFT-s-OFDM 64QAM"Edge_I1RB _LefPC2 2283 | 2668
n77 | 630500 | 55 |2.1045 RF power outputn77_15MHz_30kHz_630500;23,0FT-s-OFDM 640AM*Edge_IRB_RightPC2 317 | 2592
n77 | 630500 | 55  |2.1045 RF power outputn77_15MHz_30kHz_630500;24:DFT-s-OFDM 64QAM=Outer_FullPC2 2288 | 2563
n77 | 630500 | 55 |2 1046 RF power outputn77_15MHz_30kHz_630500.25.DFT-s-OFDM 256QAM Inner_1RB_LeftPC2 2046 | 2321
n77 | 630500 | 55 |2 1046 RF power outputn77_15MHz_30kHz_630500.26.DF T-s-OFDM 256QAMAInner_1RB_Right PC2 2078 | 2353
n77 | 630500 | 55 |2 1046 RF power outputn77_15MHz_30kHz_630500.27.DF T-s-OFDM 256QAMAInner_Full-PC2 2119 | 2304
n77 | 530500 | 55 |2.1045 RF power outputn77_15MHz_30kHz 630500.28.DFT-s-OFDM 2560AM"Edge.1RB_LefPC2 2039 | 2312
n77 | 630500 | 55 |2.1046 RF power outputn77_15MHz 30kHz 630500.29,DFT-s-OFDM 256QAM Edge IRB_RightPC2 206 | 233
n77 | 630500 | 55 |2.1046 RF power outputn77 15MHz 30kHz 630500,30,0FT-s-OFDM 256QAM"Outer Full.PC2 2047 | B2
n77 | 630500 | 55 |2.1046 RF power outputn77 15MHz 30kHz 630500.31,CP-OFDM QPSKAInner IRB LeiPC2 2348 | 2623
n77 | 630600 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500;32,CP-OFDM QPSKAlnner _IRB._RightPC2 2379 | 2664
n77 | 630600 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500.33,CP-OFDM QPSKAInner Ful-PC2 239 | 2665
n77 | 630600 | 55 |2.1048 RF power outputn77_15MHz_30kHz_630500;34,CP-OFDM QPSKEdge_IRB_LefPC2 2206 | 2481
n77 | 630500 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500,35,CP-OFDM QPSKEdge_IRB_RightPC2 2238 | 2513
n77 | 630500 | 55 |2.1045 RF power outputn7_15MHz_30kHz 630500.36.CP-OFDM QPSK"Outer FullPG2 2271 | 2546
n77 | 630500 | 55  |2.104B RF power outputn77_15MHz_30kHz 630500.37.CP-OFDM 16QAM Inner 1RB_L=fPC2 2327 | 2602
n77 | 530500 | 55 |2.1045 RF power outputn77_15MHz_30kHz_630500;38.CP-OFDM 16QAMAInner 1RB_RightPC2 2353 | 2628
n77 | 530500 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500.39.CP-OFDM 16QAM Inner_Ful-PC2 342 | 2617
n77 | 530500 | 55 |2.1045 RF power outputn77_15MHz_30kHz 630500;40,CP-OFDM 16QAM"Edge 1RB_LeRFC2 2301 | 2576
n77 | 630500 | 55 |2.1046 RF power outputn?7_15MHz_30kHz 630500.41,CP-OFDM 160AM Edge 1RB_RightPC2 2333 | 26.08
n77 | 630500 | 55 |2.1045 RF power outputn77_15MHz_30kHz_630500,42,CP-OFDM 16QAM"Outer_Ful.PC2 2262 | 2637
n77 | 630500 | 55 |2.1045 RF power outputn77_15MHz_30kHz_630500;43,CP-OFDM 64QAM Inner_IRB_LeftPC2 2287 | 2562
n77 | 630600 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500;44,CP-OFDM 64QAMAInner_1RB_RightPC2 73 2675
n77 | 630500 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500.45,CP-OFDM 64QAMAInner_FullPC2 287 | 672
n77 | 630600 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500;46,CP-OFDM 640AM"Edge_IRB_LeRFPC2 2248 | 2623
n77 | 630500 | 55 |2.1046 RF power outputn77_15MHz_30kHz_630500.47,CP-OFDM 64QAM"Edge_1RB._RightPC2 2281 | 2666
n77 | 530500 | 55 |2.1045 RF power outputn77_15MHz_30kHz_630500.48.CP-OFDM 64QAM"Outer FullPC2 2213 | 2488
n77 | 530500 | 55 |2.1045 RF power outputn77_15MHz 30kHz 630500.49.CP-OFDM 256QAM Inner 1RB_LeftPG2 1845 | 212
n77 | 530500 | 55 |2.1045 RF power outputn77_15MHz_30kHz_630500.50.CP-OFDM 256QAMAInner_1RB_Right PC2 1876 | 2151
n77 | 630500 | 55  |2.1045 RF power outputn77_15MHz_30kHz 630500;51,CP-OFDM 2560AM Inner FullPC2 1914 | 2189
n77 | 630500 | 55 |2.1046 RF power outputn?7_15MHz_30kHz 630500;52,CP-OFDM 2560AMAEdge_1RB_LefPC2 1824 | 20.99
n77 | 630500 | 55 |2.1046 RF power outputn77 15MHz 30kHz 630500.53,CP-OFDM 2560AMAEdge 1RB RightPC2 1855 | 213
n77 | 630500 | 55 |2.1046 RF power outputn77 15MHz 30kHz 630500,54,CP-OFDM 2560AMOuter Full PC2 1868 | 2143
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz_633334;1,DFT-OFDM PUi2 BPSKlnner_IRB_LeftPC2 256 | 2835
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz_633334,2,DFT-5-OFDM PIi2 BPSK Inner_1RB_RightPC2 2518 | 27.93
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334,3,DF T-s-OFDM PIi2 BPSK Inner FulLPC2 758 | 2655
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334,4,DF Ts-OFDM PI/2 BPSK*Edge_1RB_LeftPC2 324 | 2599
n77 | 633334 | 55  |2.1046 RF power outputn77_15MHz_30kHz_633334,5,0F T-s-OFDM PIi2 BPSK"Edge_1RB_RightPC2 729 | 2565
n77 | 633334 | 55  |2.1046 RF power outputn77_15MHz_30kHz_633334,6,DF T-s-OFDM PI2 BPSK*Outer_Ful PC2 /22 | 2197
n77 | 533334 | 55 |2.1045 RF power outputn77_15MHz_30kHz 633334,7.DF Ts-OF DM QPSK*Inner_1RB_LeRPC2 2562 | 2837
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz_633334,8,DF Ts-OF DM QPSKAlnner_1RB_RightPC2 2529 | 26.04
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz 633334,9,DF T-OF DM QFSK*Inner FullPC2 2677 | 2652
n77 | 633334 | 55 |2.1046 RF power outputn77 15MHz 30kHz 633334,10,DFT-s-OFDM QPSK*Edge 1RB LeRPC2 2331 | 26.06
n77 | 633334 | 55 |2.1046 RF power outputn77 15MHz 30kHz 633334,11,0FT-s-OFDM QPSK*Edge 1RB RightPC2 2284 | 2589
n77 | 633334 | 65 |2.1046 RF power outputn77 15MHz 30kHz 633334,12,DFT-s-OFDM QFSK~Outer Ful.PC2 2452 | 2127
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz 30kHz 633334,13,DFT-s-OFDM 16QAMAInner 1RB Lef.PC2 2448 | 21.23
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334;14,DFT-s-OFDM 16QAM-Inner_IRB_RightPC2 2405 | 268
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334;15,0FTs-OFDM 16QAMAInner_Ful.PC2 2464 | 27.39
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334,16,DF T-s-OFDM 160AM~Edge_1RB_LefPC2 2328 | 26.03
n77 | 633334 | 55  |2.1046 RF power outputn77_15MHz_30kHz_633334;17,0FT--OFDM 16QAM*Edge_IRB_RightPC2 2283 | 2558
n77 | 633334 | 55 |2 1046 RF power outputn77_15MHz_30kHz_633334.18.DFT-s-OFDM 16QAM*Outer_Full PC2 2352 | 2627
n77 | 633334 | 55 |2.104E RF power outputn77_15MHz_30kHz_633334:19.DF T-s-OFDM B40AMAInner _IRB_Lef PC2 2343 | 2618
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz 30kHz 633334.20,DF T-s-OFDM 64QAMInner_1RB_RightPC2 2301 | 2676
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz 633334,21,0FT-s-OFDM 640AMAInner Ful.PC2 2359 | 2634
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz 30kHz 633334,22,DFT-s-OFDM 64QAM"Edge 1RB LeRPC2 233 | 2605
n77 | 633334 | 55 |2.1046 RF power outputn77 15MHz 30kHz 633334.23,0FT-s-OFDM 640AM*Edge 1RB RightPC2 2282 | 2667
n77 | 633334 | 55 |2.1046 RF power outputn77 15MHz 30kHz 633334,24.DFT-s-OFDM 64QAM*Outer FullPC2 23 2675
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334,25.DFT-s-OFDM 256QAM-Inner_1RB_LeftPC2 2072 | 2347
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334.26,DF T-s-OFDM 256QAM Inner_1RB_RightPC2 203 | 2305
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334.27,DF T-s-OFDM 256QAM Inner_FullPC2 2118 | 2393
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz_633334,28,DFT-s-OFDM 256QAM"Edge_IRB_LeftPC2 205 | 233
n77 | 633334 | 55 |2 1046 RF power outputn77_15MHz_30kHz_633334.29.DFT-s-OFDM 256QAM"Edge_1RB_RightPC2 2011 | 2286
n77 | 633334 | 55 |2 1045 RF power outputn77_15MHz_30kHz_633334.30.0F T-s-OFDM 256QAM"Outer Full PC2 2042 | 2217
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334.31.CP-OFDM QPSKAInner_IRB_LeR-PC2 2382 | 2667
n77 | 533334 | 55 |2.1045 RF power outputn77_15MHz_30kHz 633334.32.CP-OFDM QPSK lnner_1RB._RightPC2 2349 | 2624
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334.33,CP-OFDM QPSKAInner Ful-PC2 2411 | 2686
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz 633334,34,CP-OFDM QPSK'Edge IRB_LefPC2 2227 | 2502
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334,35,CP-OFDM QPSK*Edge_IRB_RightPC2 2196 | 2471
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334;36,CP-OFDM QPSK~Outer_Ful.PC2 2053 | 2628
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334;37,CP-OFDM 16QAM~Inner_1RB_LeftPC2 336 | 2635
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334;38,CP-OFDM 16QAMAInner_1RB_RightPC2 BT | %82
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334.39,CP-OFDM 16QAMAInner_FullPC2 BET | 2632
n77 | 633334 | 55 |2.1045 RF power outputn7/_15MHz_30kHz 633334,40.CP-OFDM 16QAM"Edge_1RB_LeR-PC2 2339 | 2614
n77 | 633334 | 55 |2.104B RF power outputn77_15MHz_30kHz 633334.41.CP-OFDM 16QAM"Edge.1RB._Right PC2 296 | 2571
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz 633334:42:CP-OFDM 16QAM Outer_Full PC2 2254 | 2629
n77 | 533334 | 55 |2.1045 RF power outputn77_15MHz_30kHz 633334:43.CP-OFDM 64QAM Inner 1RB_LefPC2 231 | 2685
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz 633334,44,CP-OFDM 640AM Inner 1RB_RightPC2 2258 | 2633
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334.45,CP-OFDM 6AQAMAInner FullPC2 31 | 2685
n77 | 633334 | 55 |2.1046 RF power outputn77 15MHz 30kHz 633334.46,CP-OFDM 640AM"Edge 1RB LeRPC2 728 | 265
n77 | 633334 | 55 |2.1046 RF power outputn77_15MHz_30kHz_633334:47,CP-OFDM 64QAM"Edge_IRB_RightPC2 2237 | 2512
n77 | 633334 | 55 |2.1045 RF power outputn77_15MHz_30kHz_63333448,CP-OFDM 64QAM~Outer_FullPC2 2206 | 2481
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n77 | 633334 -b56  [2.1046 RF power output:n77_15MHz_30kHz_633334;49.CP-OFDM 256QAM*Inner_1RB_Left:PC2 18.73 21.48
n77 | 633334 -55 12,1046 RF power cutput:n77_15MHz_30kHz 633334,50,CP-OFDM 256QAM*Inner_1RB_Right:PC2 18.31 21.06
n77 | 633334 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_633334,51;CP-OFDM 256QAM*Inner_Full:PC2 19.13 21.88
n77 | 633334 -55  |2.1046 RF power cutput:n77_15MHz_30kHz_633334,52;CP-OFDM 256QAM*Edge_1RB_LeftPC2 18.53 21.28
n77 | 633334 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_633334,53;CP-OFDM 256QAM~Edge_1RB_Right:PC2 158.09 20.84
n77 | 633334 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_633334,54;CP-OFDM 256QAM*Outer_Full:PC2 18.62 21.37
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;1,DFT-s-OFDM Pli2 BPSK*Inner_1RB_LeftPC2 25.01 27.76
n77 | 636166 -55  [2.1046 RF power output:n77_15MHz_30kHz_636166;2;DFT-s-OFDM PI/2 BPSK*Inner_1RB_Right:PC2 24 67 27.42
n77 | 636166 -5 [2.1046 RF power output:n77_15MHz_30kHz_636166;3;DFT-s-OFDM PI/2 BPSK*Inner_Full:PC2 2498 2773
n77 | 636166 -b6  [2.1046 RF power output:n77_15MHz_30kHz_636166;4;DFT-s-OFDM PI/2 BPSK*Edge_1RB_LeftPC2 2268 2543
n77 | 636166 -b56  [2.1046 RF power output:n77_15MHz_30kHz_636166;5,DFT-s-OFDM PI/2 BPSK*Edge_1RB_RightPC2 2234 25.09
n77 | 636166 -b56  [2.1046 RF power output:n77_15MHz_30kHz_636166;6;,DFT-s-OFDM PI/2 BPSK*Outer_Full:PC2 24.47 2722
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;7;DF T-s-OFDM QPSK*Inner_1RB_LeftPC2 25.02 27.77
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;8;,DF T-s-OFDM QPSK*Inner_1RB_Right:PC2 24.68 27.43
n77 | 636166 -55  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;9;DF T-s-OFDM QPSK*Inner_Full:-PC2 24 .95 277
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;10;DFT-s-OFDM QPSK~Edge_1RB_Left:PC2 2271 25.46
n77 | 636166 -65  |2.1046 RF power outputn77_15MHz_30kHz_636166;11;DFT-s-OFDM QPSK~Edge_1RB_Right:PC2 2235 25.1
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;12;,DFT-s-OFDM QPSK~Outer_Full:PC2 23.8 26.55
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;13;DFT-s-OFDM 16QAM*Inner_1RB_Left:PC2 23.88 26.63
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;14;DFT-s-OFDM 16QAM*Inner_1RB_RightPC2 2353 26.28
n77 | 636166 -5 [2.1046 RF power output:n77_15MHz_30kHz_636166;15:0FT-s-OFDM 16QAM*Inner_Full:PC2 2384 26.59
n77 | 636166 -b5  |2.1046 RF power output:n77_15MHz_30kHz_636166;16:DFT-s-OFDM 16QAM*Edge 1RB_Left:PC2 2269 2544
n77 | 636166 -b56  [2.1046 RF power output:n77_15MHz_30kHz_636166;17.DFT-s-OFDM 16QAM*Edge_1RB_Right:PC2 2234 25.09
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;18;DFT-s-OFDM 16QAM*Outer_Full:PC2 2279 2554
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;19;DFT-s-OFDM 64QAM*Inner_1RB_Left:PC2 22.89 25.64
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166,20;DFT-s-OFDM 64QAM*Inner_1RB_Right:PC2 22.56 25.31
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166,21;DFT-s-OFDM 64QAM*Inner_Ful:PC2 2279 25.54
n77_| 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166,22;DFT-s-OFDM 64QAM"Edge_1RB_Left:PC2 2271 2546
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166,23;DFT-s-OFDM 64QAM"Edge_1RB_Right:PC2 2238 2513
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166,24;DFT-s-OFDM 64QAM"Quter_Full:PC2 2228 25.03
n77 | 636166 -65  |2.1046 RF power outputn77_15MHz_30kHz_636166;25;DFT-s-OFDM 256QAM*nner_1RB_Left:PC2 20.25 23

n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166;26;DFT-s-OFDM 256QAM*nner_1RB_Right:PC2 19.93 22.68
n77 | 636166 -55  |2.1046 RF power cutput:n77_15MHz_30kHz_636166,27;DFT-s-OFDM 256QAM*Inner_Ful:PC2 20.38 23.13
n77 | 636166 -b5  [2.1046 RF power output:n77_15MHz_30kHz_636166;26:DFT-s-OFDM 256QAM*Edge_1RB_LeftPC2 201 22.85
n77 | 636166 -65 12,1046 RF power output:n77_15MHz_30kHz_636166;29;DFT-s-OFDM 256QAM*Edge_1RE_Right:PC2 19.76 22.51
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;30;DFT-s-OFDM 256QAM*Outer_Full:PC2 19.73 2248
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;31;CP-OFDM QPSK*Inner_1RB_Left:PC2 2331 26.06
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166,32,CP-OFDM QPSK*Inner_1RB_Right:PC2 22.98 25.73
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166;33;CP-OFDM QPSK*Inner_Ful:PC2 233 26.05
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166,34;,CP-OFDM QPSK*Edge 1RB_Left:PC2 21.72 24.47
n77_| 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;35.CP-OFDM QPSK~Edge 1RB_Right:PC2 21.38 2413
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166,36;CP-OFDM QPSK~Quter_Full:PC2 21.84 2459
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;37,CP-OFDM 16QAM™nner_1RB_Left:PC2 23.01 25.76
n77 | 636166 -55  |2.1046 RF power outputn77_15MHz_30kHz_636166;35;CP-OFDM 16QAM*Inner_1RB_Right:PC2 2267 2542
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166;39;CP-OFDM 16QAM™nner_Full:PC2 2277 25.52
n77 | 636166 -55  [2.1046 RF power output:n77_15MHz_30kHz_636166;40;CP-OFDM 16QAM"Edge_1RB_Left:PC2 2283 2558
n77 | 636166 -65 12,1046 RF power output:n77_15MHz_30kHz_6356166;41;CP-OFDM 16QAM*Edge 1RB_Right:PC2 22.49 2524
n77 | 636166 -55 12,1046 RF power output:n77_15MHz_30kHz 636166;42;CP-OFDM 16QAM*Quter_Full:-PC2 21.84 24 59
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166;43,CP-OFDM 64QAM*nner_1RB_Left:PC2 2241 25.16
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166,44;CP-OFDM 64QAM*nner_1RB_Right:PC2 22.06 24.81
n77 | 636166 -65  |2.1046 RF power output:n77_15MHz_30kHz_636166;45,CP-OFDM 64QAM*nner_Full:PC2 22.28 25.03
n77 | 636166 -55  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;46,CP-OFDM 64QAM~Edge 1RB_Left:PC2 2222 24.97
n77 | 636166 -65  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;47;CP-OFDM 64QAM~Edge_1RB_Right:PC2 21.87 24.62
n77 | 636166 -55  12.1046 RF power cutput:n77_15MHz_30kHz_636166;45:CP-OFDM 64QAM™Quter_Full:-PC2 21.33 24.08
n77 | 636166 -55  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;49;,CP-OFDM 256QAM*Inner_1RB_Left:PC2 18.16 20.91
n77 | 636166 -55  |2.1046 RF power cutput:n77_15MHz_30kHz_636166;50;CP-OFDM 256QAM*Inner_1RB_Right:PC2 17.81 20.56
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166;51;CP-OFDM 256QAM*Inner_Full:PC2 18.35 21.1
n77 | 636166 -55  |2.1046 RF power output:n77_15MHz_30kHz_636166;52;CP-OFDM 256QAM*Edge_1RB_Left:PC2 17.94 20.69
n77 | 636166 -55  [2.1046 RF power output:n77_15MHz_30kHz_636166;53;CP-OFDM 256QAM*Edge_1RB_Right:PC2 176 20.35
n77_| 636166 -55 12,1046 RF power output:n77_15MHz_30kHz_636166,54;,CP-OFDM 256QAM*Outer_Full:PC2 17.97 20.72
n77_| 630668 -54 12,1046 RF power output:n77_20MHz_30kHz 630668;1,DFT-s-OFDM Pli2 BPSK*nner_1RB_Left:PC2 25.15 279
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668,2,DF T-s-OFDM PIi2 BPSK*Inner_1RB_Right:PC2 2539 28.14
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668,3,DF T-s-OFDM PIi2 BPSK*Inner_Full:PC2 25.89 28.64
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;4,DF T-s-OFDM Pli2 BPSK*Edge_1RE_LeftPC2 226 25.35
n77 | 630668 -54  |2.1046 RF power cutput:n77_20MHz_30kHz_630668;5,DF T-s-OFDM Pli2 BPSK*Edge_1RE_Right:PC2 22.87 25.62
n77 | 630668 -54  |2.1046 RF power cutput:n77_20MHz_30kHz_630668;6,DF T-s-OFDM P2 BPSK*Outer_Ful:PC2 2529 28.04
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;7;DFT-s-OFDM QPSK*Inner_1RB_LeftPC2 25.18 27.93
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;8,DF T-s-OFDM QPSK*Inner_1RB_Right:PC2 2541 28.16
n77 | 630668 -54  [2.1046 RF power output:n77_20MHz_30kHz_630668;9;DFT-s-OFDM QPSK*Inner_Full:PC2 2587 28.62
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;10;DFT-s-OFDM QPSK*Edge_1RB_Left:PC2 2265 254
n77 | 630668 -b4  [2.1046 RF power output:n77_20MHz_30kHz_630668;11.DFT-s-OFDM QPSK"Edge_1RB_Right:PC2 2289 25.64
n77 | 630668 -b4  [2.1046 RF power output:n77_20MHz_30kHz_630668;12.DFT-s-OFDM QPSK*Outer_Full:PC2 245 27.25
n77 | 630668 -b4  [2.1046 RF power output:n77_20MHz_30kHz_630668;13;DFT-s-OFDM 16QAM*Inner_1RB_Left:PC2 2391 26.66
n77 | 630668 -54 12,1046 RF power cutput:n77_20MHz_30kHz_630668;14;DFT-s-OFDM 16QAM*Inner_1RB_Right:PC2 24.1 26.85
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;15;DFT-s-OFDM 16QAM*Inner_Ful:PC2 24 56 27.31
n77 | 630668 -54  |2.1046 RF power cutput:n77_20MHz_30kHz_630668;16;DFT-s-OFDM 16QAM"Edge_1RB_Left:PC2 22.66 2541
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;17;DFT-s-OFDM 16QAM"Edge_1RB_Right:PC2 22.89 25.64
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;18;DFT-s-OFDM 16QAMQuter_Ful:PC2 2351 26.26
n77 | 630668 -54  |2.1046 RF power cutput:n77_20MHz_30kHz_630668;19;DFT-s-OFDM 64QAM*Inner_1RB_Left:PC2 2291 25.66
n77 | 630668 -54  [2.1046 RF power output:n77_20MHz_30kHz_630668;20;DFT-s-OFDM 64QAM*nner_1RB_Right-PC2 2325 26

n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;21:DFT-s-OFDM 64QAM*Inner_Full:PC2 2363 26.38
n77 | 630668 -b4  [2.1046 RF power output:n77_20MHz_30kHz_630668;22:DFT-s-OFDM 64QAM*Edge_1RB_Left:PC2 2262 25.37
n77 | 630668 -b4  [2.1046 RF power output:n77_20MHz_30kHz_630668;23;DFT-s-OFDM 640AM*Edge_1RB_Right:PC2 2287 2562
n77 | 630668 -b4  [2.1046 RF power output:n77_20MHz_30kHz_630668;24:0FT-s-OFDM 64QAM*Outer_Full:PC2 23.02 2577
n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;25;DFT-s-OFDM 256QAM*Inner_1RB_Left:PC2 20.25 23

n77 | 630668 -54  |2.1046 RF power output:n77_20MHz_30kHz_630668;26;DFT-s-OFDM 256QAM*Inner_1RB_Right:PC2 205 23.25
n77 | 630668 -54  |2.1046 RF power cutput:n77_20MHz_30kHz_630668,27;DFT-s-OFDM 256QAM*Inner_Full:PC2 21.24 23.99
n77 | 630668 -54  |2.1046 RF power cutput:n77_20MHz_30kHz_630668;26;DFT-s-OFDM 256QAM~Edge_1RE_Left:PC2 19.97 22.72
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n77 | 630668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668,29.0F T-s-OFDM Z56QAMEdge_IRB_RightPC2 2021 | 2296
n77 | 530668 | 54 |2.1046 RF power outputn77 20MHz_30kHz 630568,30,DF T-s-OFDM 256QAMOuter_Ful.PC2 2051 | 2326
n77 | 630668 | 54 |2.1046 RF power outputn77 20MHz 30kHz 630668,31.CP-OFDM QPSKAlnner IRB Lef.PC2 2333 | 26.08
n77 | 630668 | 54 |2.1046 RF power outputn77_20MHz_30kHz_630668,32,CP-OFDM QPSKAInner_IRB_Right PC2 357 | 2632
n77 | 630668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668,33.CP-OFDM QPSKAlnner FullPC2 2409 | 2684
n77 | 530668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668;34-CP-OFDM QPSK*Edge_ 1RB_Left PC2 2165 | 244
n77 | 530668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668,35:CP-OFDM QPSK*Edge _1RB_Right PC2 2192 | 2467
n77_| 630668 | 54 _|2.1046 RF power outputn77_20MHz_30kHz 630668,36,CP-OFDM QPSKOuter_FullPC2 2262 | 2537
n77_| 530668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668;37,CP-OFDM 16QAN Inner 1RB _LeftPC2 23.08_| 2583
n77 | 530668 | 54 |2 1046 RF power outputn77 20MHz 30kHz 630668;38-CP-OFDM 16QAM Inner 1RB_RightPC2 2332 | 2607
n77 | 530668 | 54 |2.1046 RF power outputn7_20MHz_30kHz 630668,39.CP-OFDM 16QAMAInner_Full PG2 2356 | 2631
n77 | 630668 | 54 |2.1046 RF power outputn77 20MHz 30kHz 630668,40,CP-OFDM 16QAM Edge 1RB LeRPC2 2277 | 2552
n77 | 630668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668,41.CP-OFDM 16QAM"Edge_1RB_Right PC2 2304 | 2679
n77 | 630668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 63056842,CP-OFDM 16QAMOuter_FullPC2 2259 | 2534
n77 | 530668 | 54 |2.1046 RF power outputn7 20MHz 30kHz 63066843.CP-OFDM 64QAM Inner 1RB_LefPC2 2247 | 2522
n77 | 530668 | 54 |2.1046 RF power outputn77 20MHz 30kHz 630668,44.CP-OFDM 64QAMAInner 1RB RightPC2 2271 | 2546
n77 | 630668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668,45.CP-OFDM 64QAM Inner_Full PC2 2312 | 2587
n77 | 530668 | 54 |2.1046 RF power outputn77 20MHz_30kHz 630668,46,CP-OFDM 64QAMEdge_IRB_LeRPC2 2216 | 2491
n77 | 630668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668:47.CP-OFDM 64QAM Edge_1RB._Right PC2 2243 | 25.18
n77 | 530668 | 54 |2.1046 RF power outputn77 20MHz_30kHz 63066848:CP-OFDM B4QAMOuter_Full PC2 21 | 2485
n77 | 530668 | 54 |2.1046 RF power outputn77 20MHz 30kHz 630668.49,CP-OFDM 2560AM Inner IRB_LetPC2 1827 | 2100
n77 | 630668 | 54 _|2.1046 RF power outputn77_20MHz_30kHz_630668;50.CP-OFDM 256QAMInner_IRB_RightPC2 185 | 2125
n77 | 530668 | 54 |2.1046 RF power outputn77_20MHz_30kHz 630668;51:CP-OFDM 256QAM Inner_FullPC2 19.14 | 21.89
n77 | 530668 | 54 |2 1046 RF power outputn77 20MHz 30kHz 630668;52:CP-OFDM 256QAM Edge_1RB_LefPC2 797 | 2072
n77 | 530668 | 54 |2.1046 RF power outputn77 20MHz_30kHz 630668,53.CP-OFDM 2560AMAEdge._1RB_RightPC2 1822 | 2097
n77 | 530668 | 54 |2.1046 RF power outputn77 20MHz 30kHz 630668,54,CP-OFDM 2560AM~Outer Full PC2 1868 | 2163
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz_633334;1,DF T-s-OFDM FI2 BPSK~Inner_IRB_LeftPC2 2646 | 2821
n77 | 533334 | 54 |2 1046 RF power outputn77 20MHz_30kHz 633334.2.0FT-s-OFDM PIi2 BPSK*Inner_IRB_Right PC2 2409 | 2774
n77 | 533334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334,3.0F T-s-OF DM P12 BPSK*Inner_FullPC2 2592 | 2867
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,4.DFT-s-OFDM FIi2 BPSK"Edge 1RB LeRPC2 2299 | 25.74
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,5,0F T-s-OFDM PI/2 BPSK~Edge_IRB_Right PC2 2254 | 2629
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334.6,0FT-s-OFDM PI/2 BPSK*Outer_Ful:PC2 2631 | 28.06
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz_30KkHz 633334.7,DF T-s-OFDM GQPSKInnar_IRB_LeftPC2 2545 | 28.24
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,8,DF T-s-OFDM QPSK*Inner 1RB_RightPC2 2501 | 2776
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334.9,0FTs-OFDM QP SKrInner_FulLPC2 255 | 2865
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334;10,D0FT-5 OFDM QPSK"Edge_IRB_LeftPC2 2303 | 2518
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334,11:0FT-s-OFDM QPSK'Edge_1RB_RightPC2 2256 | 2531
n77 | 533334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334,12:DFT-s-OFDM QPSK"Outer_Full PC2 2464 | 2739
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,13.DFT-s-OFDM 16QAM*Inner 1RB LefPC2 2434 | 27.09
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,14.DFT-s-OFDM 160AMInner 1RB_RightPC2 2386 | 2661
n77 | 533334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334;15,0FT-5-OFDM 16QAM Inner_Ful:PG2 2472 | 74t
n77 | 533334 | 54 |2 1046 RF power outputn77 20MHz 30kHz 633334,16.0F-s-OFDM 16QAM*Edge_1RB_LefPC2 2303 | 2518
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,17,DF T-s-OFDM 160AM*Edge 1RB RightPC2 2256 | 2531
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,16,DFT-s-OFDM 16QAM*Outer Ful.PC2 336 | 2635
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz_633334,19,DF T-s-OFDM 64QAMInner_IRB_LefPC2 2331 | 26.06
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,20.DFT-s-OFDM 64QAMAInner_1RB_RightPC2 2285 | 256
n77 | 533334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334,21,0F T-s-OFDM 64QAM Inner_Full:PC2 2304 | 2649
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,22.DFT-s-OFDM 64QAM*Edge 1RB LefPC2 23 26.75
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,23,DFT-s-OFDM 64QAM*Edge_IRB_RightPC2 2254 | 2529
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334,24:DFT-5 OFDM 64QAM~Outer Ful.PC2 2311 | 2586
n77 | 533334 | 54 |2 1046 RF power outputn77_20MHz_30kHz 633334.25-DFT-s-OFDM 256QAM*Inner_1RB_LeftPC2 2085 | 233
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334.26:DF T-s-OFDM 256QAM*Inner_1RB_Right PC2 2008 | 2283
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,27.DFT-s-OFDM 256QAM*Inner Full PC2 2135 24

n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,26,DFT-5 OFDM 256QAMEdge_IRB_LeftPC2 2035 i

n77 | 533334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334.29-DFT-s-OFDM 256QAM*Edge_1RB._Right PC2 198 | 2255
n77 | 533334 | 54 |2.1046 RF power outputn77 _20MHz_30kHz 633334.30:DF T-s-OFDM 256QAMOuter_Full PC2 205 | 233
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,31:CP-OFDM QPSKAlnner 1RB LeR:FC2 2377 | 2652
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,32,CP-OFDM QPSKAlnner_IRB_Right PC2 2331 | 26.06
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,33,CP-OFDM QPSKAlnner FullPC2 24.35 77

n77 | 533334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334.34.CP-OFDM QPSK*Edge_1RB_LeRPC2 202 | 47
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,35.CP-OFDM QPSKEdge IRB_RightPC2 216 | 2435
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,36,CP-OFDM QPSKOuter_Ful.PC2 2268 | 2543
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,37,CP-OFDM 16QAN"Inner 1RB_LeftPC2 7347 | 2622
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334;36,CP-OFDM 16QAMAInner 1RB_RightFC2 FE %675
n77 | 533334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,39.CP-OFDM 16QAMAInner Full PG2 237 | 2645
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz_30KkHz 633334,40,CP-OFDM 16QAMEdge. 1RB_LeR.PC2 2305 | 259
n77 | 633334 | 54 _|2.1046 RF power outputn77_20MHz_30kHz 633334,41;,CP-OFDM 16QAM"Edge_IRB._RightPC2 22.71_| 2546
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30KkHz 63333442,CP-OFDM 16QAMOuter_FullPC2 2267 | 2542
n77 | 533334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,43.CP-OFDM B4QAM Inner 1RB_Lef:PC2 23 2575
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30KkHz 633334,44,CP-OFDM 64QAM Inner 1RB_RightPC2 2254 | 2529
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334 ,45.CP-OFDM B40AM Inner Full PC2 2335 26

n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz_633334,46,CP-OFDM 64QAM"Edge_IRB_LeRPC2 2267 | 2542
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334:47,CP-OFDM 64QAM"Edge_1RB._Right PC2 2223 | 2498
n77 | 533334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334,45,CP-OFDM 64QAMOuter_Ful.PC2 2216 | 2491
n77 | 533334 | 54 |2.1046 RF power outputn77 20MHz 30kHz 633334,49,CP-OFDM 2560AM Inner 1RB LeftPC2 1857 | 2132
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz _633334,50.CP-OFDM 256QAMInner_1RB_Right PC2 1805 | 2084
n77 | 633334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334.51,CP-OFDM 256QAM Inner_FulPC2 1921 | 2196
n77 | 633334 | 54 |2.1046 RF power outputn77 20MHz_30kHz 633334;52,GP-OFDM 2560AM~Edge_1RB_LefPC2 18.26 | 2101
n77 | 533334 | 54 |2.1046 RF power outputn77_20MHz_30kHz 633334,53.CP-OFDM 256Q0AMAEdge_1RB_Right PC2 1762 | 2057
n77 | 633334 | 54 _|2.1046 RF power outputn77_20MHz_30kHz 633334 ,54,CP-OFDM 2560AM~Outer_Full.PC2 1879 | 2154
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz_30kHz_636000;1,DF T-s-OFDM P12 BPSK~Inner_IRB_LeftPC2 2606 | 2781
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz 635000,2,0F T-s-OFDM PIi2 BPSKInner_1RB_RightPC2 2445 | 272
n77 | 536000 | 54 |2.1046 RF power outputn77_20MHz_30kHz 636000.3.0FT-s-OFDM PI2 BPSK*Inner_FullPC2 2508 | 2783
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz 30kHz 6360004,DF T-s-OFDM FIi2 BPSK"Edge 1RB LeRPC2 2264 | 2639
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz 30kHz 636000,5,0F T-s-OFDM PI/2 BPSK~Edge 1RB RightPC2 2203 | 24718
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000,6,0F T-s-OFDM PI/2 BPSK*Outer_Ful:PC2 246 | 2735
n77 | 535000 | 54 |2 1046 RF power outputn77 20MHz_30kHz 636000.7.DF T-s-OF DM QPSK*Innar_IRB. LeftPC2 2508 | 2783
n77 | 536000 | 54 |2.1046 RF power outputn77 20MHz_30kHz_636000,8.DF T-s-OFDM QPSK*Inner _1RB_RightPC2 2446 | 2721
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n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;9,0F T-s-OFDM QPSKAInner FulPC2 2605 | 278
n77 | 635000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;10,DFT-5-OFDM QPSK"Edge 1RB_LeftPCZ 2268 | 2543
n77 | 635000 | 54 |2.1046 RF power outputn77 20MHz_30kHz_636000.11.DFT-s-OFDM QPSK*Edge_1RB_RightPC2 2205 | 248
n77 | 636000 | 54  |2.1046 RF power outputn77 20MHz_30kHz 636000;12.DFT-s-OFDM QPSK*Outer_Ful PC2 2393 | 2668
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz_30kHz 636000;13:DFT-s-OFDM 16QAMAInner 1RB_LeR.PC2 2394 | 2669
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz 30kHz 636000;14.DFT-s-OFDM 16QAMAInner TRB RightPC2 2333 | 26.08
n77 | 636000 | 54  |2.1046 RF power outputn77 20MHz 30kHz 636000,15.DFT-s-OFDM 16QAMAInner Ful PC2 2388 | 26.63
n77 | 635000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;16;DFT-s-OFDM 16QAM Edge_IRB LeftPC2 2267 | 2542
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;17.DFT-s OFDM 16QAM Edge_IRB_RightPCZ 2206 | 2481
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;18:DFT-s-OFDM 16QAM~Outer_Full PC2 25 | 2565
n77 | 636000 | 54  |2.1046 RF power outputn77_20MHz_30kHz_636000;19-DFT-s-OFDM 64QAMAInner 1RB_Left PC2 2286 | 2561
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_635000;20.DFT-s-OFDM 640AMAInner_1RB_Right PC2 226 | 2501
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz_30kHz 636000;21.0FT-s-OF DM 640AMAInner FullPC2 2292 | 2567
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz 30kHz 636000,22DFT-s-OFDM 640AM~Edge 1RB LefiPC2 2255 | 2634
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;23:DFT-s.OFDM 64QAM Edge_IRB_RightPCZ 2197 | 2412
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;24:DFT-s-OFDM 64QAM~Outer_Full PC2 2243 | 25.18
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;25:DFT-s-OFDM 256QAM~Inner_1RB_LeftPC2 015 | 229
n77 | 636000 | 54 |2.1046 RF power outputn?7_20MHz_30kHz_635000,26,DF T-s-OFDM 256QAM-Inner_1RB_RightPC2 1955 | 223
n77 | 636000 | 54 |2 1046 RF power outputn?7_20MHz_30kHz_635000;27.DF T-s-OFDM 256QAMAInner_Full-PC2 2047 | 2322
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_G36000.28.DFT-s-OFDM 2560AMAEdge. IRB_LeA-PC2 199 | 2265
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz 30kHz 636000,29,DFT-s-OFDM 2560AM*Edge IRB_RightPC2 1929 | 2204
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz 30kHz 636000,30,DFT-s-OFDM 256QAM"Outer FullPC2 1987 | 2262
n77 | 636000 | 54  |2.1046 RF power outputn77_20MHz_30kHz_636000;31;CP-OFDM QPSKAlnner_IRB_LeftPC2 2339 | 26.14
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;32:CP-OFDM QFSKAlnner_1RB_RightPC2 2279 | 2554
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;33,CP-OFDM QPSKAlnner FullPG2 345 | 262
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;34.CP-OFDM QPSK-Edge_1RB_LefPC2 2169 | 2444
n77 | 636000 | 54 |2 1046 RF power outputn77_20MHz_30kHz_635000;35.CP-OFDM QPSK*Edge_1RB_Right PC2 2112 | 2387
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz 30kHz 636000,36,CP-OFDM QPSK*Outer FulLPC2 2199 | 2474
n77 | 636000 | 54  |2.1046 RF power outputn?7 20MHz 30kHz 636000,37,CP-OFDM 16QAM*lnner 1RB LefPC2 2309 | 25.84
n77 | 636000 | 54  |2.1046 RF power outputn77 20MHz 30kHz 636000,38.CP-OFDM 16QAMAlnner 1RB RightPC2 2249 | 25.4
n77 | 636000 | 54 |2.1046 RF power outputn?7_20MHz_30kHz_636000,39,CP-OFDM 16QAMAInner_FullPC2 2286 | 2561
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000,40,CP-OFDM 16QAM~Edge_1RB_LerPC2 2282 | 2567
n77 | 636000 | 54 |2.1046 RF power outputn?7_20MHz_30kHz_636000;41,CP-OFDM 16QAM Edge_1RB_Right PC2 2223 | 24.98
n77 | 635000 | 54 |2.1046 RF power outputn77 20MHz_30kHz_636000,42.CP-OFDM 16QAM"Outer_Full-PC2 2196 | 2271
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz 30kHz 636000:43.CP-OFDM 64QAM Inner I1RB_LefPC2 25 | 2525
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz 30kHz 636000;44.CP-OFDM 64QAM*lnner 1RB RightPC2 215 | 2465
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz_30kHz 635000,45.CP-OFDM 64QAM*Inner Full PC2 2244 | 25.19
n77 | 636000 | 54  |2.1046 RF power outputn77 20MHz 30kHz 636000,46.CP-OFDM 64QAM*Edge 1RB LeiFC2 2223 | 24.8
n77 | 636000 | 54 |2.1046 RF power outputn?7_20MHz_30kHz_636000,47,CP-OFDM 640AM"Edge_1RB._Right PC2 2164 | 24.39
n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000;48,CP-OFDM 64QAM-Outer_FullPC2 2149 | 24.24
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz_30kHz 636000,49.CP-OFDM 2E6QAM Inner_1RB_LeftPC2 18.25 21

n77 | 636000 | 54 |2.1046 RF power outputn77_20MHz_30kHz_636000.50.CP-OFDM 256QAMAInner_1RB._Right PC2 1766 | 2041
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz 30kHz 636000:51.CP-OF DM Z56QAMAInner FullPC2 1842 | 2119
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz_30kHz 63600052,CP-OF DM 256QAMAEdge 1RB_LeRPC2 1758 | 20.73
n77 | 636000 | 54 |2.1046 RF power outputn?7 20MHz 30kHz 635000,53,CP-OFDM 256QAMAEdge 1RB RightPC2 174 | 20.15
n77 | 636000 | 54 |2.1046 RF power outputn77 20MHz 30kHz 636000,54.CP-OF DM 2E6QAMOuter FullPC2 1813 | 20.88
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;1,0FT-5-OFDM Pli2 BPSKAlnner_IRB_LeftPC2 34 | 2615
n77 | 630834 | 53 |2.1046 RF power outputn7 25MHz_30kHz_630834;2,DF T-s-OFDM Pli2 BPSK Inner_1RB_RightPC2 2339 | 26.14
nT7 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz_630834.3.DFT-s-OFDM PIi2 BPSK Inner FullPC2 2457 | 2132
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz 30834.4.DFT-s-OFDM Pli2 BPSK*Edge_1RB_LefPC2 2075 | 235
n77 | 630834 | 53 |2.1046 RF power outputn?7 25MHz 30kHz 630834.5:DF T-s-OFDM FIi2 BPSK*Edge. 1RB_RightPC2 2074 | 2349
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz 630834,5.DF T-s-OFDM FII2 BPSK Outer_Full PC2 2401 | 26.76
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz 30kHz 630834.7,DFT-s-OFDM QPSK-lnner 1RB LeftPC2 2346 | 26.21
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;8,DF -5 OFDM QPSKAlnner_IRB_RightPC2 2341 | 26.16
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;9,DF T-s-OFDM QPSKAlnner_FullPC2 2457 | 2132
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;10,DFT-5-OFDM QPSK"Edge_1RB_LefPC2 082 | 2367
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;11.DFT-s-OFDM QPSK~Edge_1RB_RightPC2 2076 | 2351
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834.12.DFT-s-OFDM QPSK*Outer_Ful-PC2 2331 | 2606
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz 630834:13.DFT-s-OFDM 160AMAInner 1RB_LeR PC2 2243 | 2518
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz 30kHz 630834,14,DFT-s-OFDM 16QAMAInner _1RB_RightPC2 24 | 2615
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;15:DFT-s-OFDM 16QAMAInner FullPC2 2336 | 2611
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;16,DFT-s-OFDM 156QAM~Edge_IRB_LeftPC2 2098 | 23.73
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;17.DFTs OFDM 16QAMEdge_IRB_RightPC2 2084 | 23.69
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;18:DFT-s-OFDM 16QAM~Outer_Full PC2 2224 | 2499
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;19:DFT-s-OFDM 64QAMInner_IRB_LeftPC2 2129 | 24.04
n77 | 630834 | 53 |2 1046 RF power outputn77_25MHz_30kHz_630834.20.DF T-s-OFDM 640AMAInner _1RB_Right PC2 2126 | 2401
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz 630834,21.DFT-s-OFDM 640AMAInner FullPC2 2234 | 25.09
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz 30kHz 630834,22.DFT-s-OFDM 640AM~Edge 1RB LefiPC2 2087 | 2362
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834,23.DFT-s-OFDM 640AM~Edge_IRB_Right PCZ 2085 | 236
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;24:DFT-s-OFDM 64QAM~Outer_FullPC2 2177 | 2462
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834,25:DFT-s-OFDM 256QAM~Inner_IRB_LeftPC2 1802 | 20.77
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834,26,DF T-s-OFDM 256QAMAInner_1RB_RightPC2 799 | 20.74
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834,27,DF T-s-OFDM 256QAMAInner_Ful.PG2 1962 | 2237
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834,28.DFT-s-OFDM 2560AM*Edge_IRB_LefPC2 176 | 20.3
n77 | 630834 | 53 |2.1046 RF power outputn?7 25MHz 30kHz 630832,29.DFT-s-OFDM 2560AM*Edge 1RB_RightPC2 1758 | 20.33
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz 30kHz 630834,30.DFT-s-OFDM 2560AM-Outer FullPC2 1866 | 2171
n77 | 630834 | 53 |2.1046 RF power outputn?7_25MHz_30kHz_630834,31.CP-OFDM QPSKAlnner_IRB_LeiPC2 2171 | 24.46
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;32:CP-OFDM QFSKAlnner_1RB_RightPC2 2165 | 244
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;33,CP-OFDM QPSKAlnner FullPG2 2283 | 2565
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz 630834,34.CP-OFDM QPSK'Edge_1RB_LeRPG2 1967 | 2242
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 630834,35.CP-OF DM QPSK Edge 1RB_RightPC2 1965 | 224
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz 630834,36.CP-OFDM QFSK*Outer FullPC2 2117 | 2382
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz 30kHz 630834,37.CP-OFDM 16QAMAlnner 1RB LefPC2 2154 | 2429
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz 30kHz 630834,38.CP-OFDM 160AMAlnner 1RB RightPC2 216 | 24.35
n77 | 630834 | 53 |2.1046 RF power outputn?7_25MHz_30kHz_630834,39,CP-OFDM 16QAM Inner_FullPC2 2233 | 25.08
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834,40,CP-OFDM 160AM"Edge_1RB_LefPC2 2111 | 23.86
n77_| 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834;41,CP-OFDM 16QAM"Edge_1RB_RightPC2 2108 | 23.83
n77 | 630834 | 53 |2.1046 RF power outputn77 25MHz_30kHz_630834.42.CP-OFDM 16QAM"Outer Full-PC2 2115 | 239
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n77 | 630834 | 53 |2.1046 RF power oulpuin?7 25MHz 30kHz 630834,43,CP-OFDM 64QAM nner 1RB LeftPC2 2092 | 2367
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834,44,CP-OFDM 64QAN Inner_IRB_RightPC2 2089 | 2364
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834:45,CP-OFDM 64QAM Inner_FullPC2 2182 | 2457
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 630834,46,CP-OFDM 64QAMEdge_1RB_LefPC2 2048 | 23.23
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834:47.CP-OFDM 64QAM"Edgs_1RB_RightPC2 2047 | B2
n77 | 630834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_630834:48.CP-OFDM 64QAMOuter_FullPC2 2068 | 2343
n77 | 630834 | 53 |2 1046 RF power outputn77_25MHz_30kHz_530834:49.CP-OFDM 2560AMnner_1RB_Lef-PC2 1616 | 1891
n77 | 630834 | 53 |2.1046 RF power outputn?7_25MHz_30kHz 630834,50,CP-OFDM 256QAM Inner_1RB._ RightPC2 16.1 18.85
n77 | 630834 | 53 |2.1046 RF power oulputn77 25MHz 30kHz 630834,51.CP-OFDM 2560AMnner _Ful PC2 1756 | 2031
n77 | 630834 | 53 |2.1046 RF power oulputn77 25MHz 30kHz 630834,52,CP-OFDM 2560AM Edge 1RB LefPC2 i571 | 18.46
n77 | 630834 | 53 |2.1046 RF power oulputn77 25MHz 30kHz 630834,53.CP-OFDM 2560AM~Edge 1RB RightPC2 i567 | 18.42
n77 | 630834 | 53 |2.1046 RF power oulputn77 25MHz 30kHz 630834,54.CP-OFDM 2560AM Outer Ful PC2 17 19.75
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,1,DF T-s-OFDM FI/2 BESKAInner_1RB_LeftPC2 3321 | 2596
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,2,DF Ts-OFDM PI/2 BFSK*Inner_iRB_RightPC2 2283 | 2668
n77 | 633334 |53 |2.1046 RF power outputn77_25MHz_30kHz_633334,3,DFTs OFDM PI/2 BPSK"Inner_Full PC2 2423 | 2698
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,4,DF T-5-OFDM PI/2 BPSK"Edge_1RB_LeftPC2 2054 | 2329
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,5,DF Ts-OFDM PI/2 BPSK"Edge_1RB_RightPC2 2019 | 2294
n77 | 633334 | 53 |2 1046 RF power outputn77_25MHz_30kHz_633334;6.DF T-s-OFDM P12 BPSK*Outer_Full-PC2 2366 | 2641
n77 | 633334 | 53 |2 1046 RF power outputn77_25MHz_30kHz_633334,7.DF T-s-OFDM QPSKAnner_IRB,_LefPC2 2325 26

n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,8.DF Ts-OF DM QP SK*Inner_IRB_RightPC2 2285 | 256
n77 | 633334 | 53 |2.1046 RF power oulputn77_25MHz 30kHz 633334,9,DFTs-OFDM QP SK*Inner Ful.PC2 2421 | 2696
n77 | 633334 | 53 |2.1046 RF power oulputn77_25MHz 30kHz 633334,10,DFT-s-OFDM QPSK*Edge 1RB_LeitPC2 072 | 2347
n77 | 633334 | 53 |2.1046 RF power oulputn77 25MHz 30kHz 633334,11,0FT-s-OFDM QPSK*Edge IRB RightPC2 2033 | 23.08
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,12:DFT-s-OF DM QPSKAOuter_FulPC2 2285 | 257
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,13,0FT-s-OFDM 16QAM"Inner_1RB_LefPC2 2223 | 24.98
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,14:DF T-s-OFDM 16QAM-Inner_IRB_RightPC2 2184 | 2459
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334, 15,0FT-5-OFDM 16QAM Inner_Full.PC2 2302 | 2677
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,16.0F T-s-0FDM 160AM"Edge_1RB_LefPC2 2089 | 2364
n77 | 633334 | 53 |2 1046 RF power outpuin77_25MHz_30kHz 633334,17-DFT-s-OFDM 16QAM*Edge_1RB_Right PC2 20& | 2325
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,18.DFT-s-0FDM 16QAM*Outer_Full PC2 201 | 2476
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,19.0F T-s-0F DM 64QAM*Inner 1RB_Lef PC2 2119 | 2394
n77 | 633334 | 53 |2.1046 RF power oulputn77_25MHz_30kHz_633334,20.0F T-s-OFDM 64QAM Inner_1RB_Right PCZ 2082 | 2357
n77 | 633334 | 53 |2.1046 RF power outputn?7 25MHz_30kHz 633334,21.0FT-s-OF DM 64QAM Inner _Full.PC2 2211 | 24.86
n77 | 633334 |53 |2.1046 RF power oulputn77_25MHz_30kHz 633334,22,DF T-s-OFDM 64QAM"Edge 1RB LefPC2 2077 | 2382
n77 | 633334 |53 |2.1046 RF power outputn77_25MHz_30kHz 633334,23,DFT-s-OF DM 64QAM"Edge_IRB_RightPC2 203 | 2305
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,24;DF T-s-OF DM 64QAM"Outer FullPC2 2154 | 24.29
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,25,DF T-5-OF DM 256QAMAInner_IRB_LeftPC2 1864 | 2139
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,26,0F T-s-OFDM 256QAM Inner_1RB_RightPC2 1827 | 21.02
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,27,0F T-s-OFDM 256QAM Inner FulLPGC2 1974 | 2249
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,28,DFT-5-OF DM 256QAMAEdge_1RB_LeftPC2 1825 | 20.98
n77 | 633334 | 53 |2.1046 RF power outputn77 25MHz_30kHz 633334,29.0F T-s-OFDM 256QAM Edge._1RB_RightPC2 1788 | 2063
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,30.0F T-s-OF DM 256QAM*Outer_Full PC2 1907 | 2182
n77 | 633338 | 53 |2.1046 RF power outputn77 25MHz._30kHz 633334,31.CP-OFDM QPSKAInner_IRB_Lef.PC2 2164 | 2439
n77 | 633334 | 53 |2.1046 RF power outputn?7_25MHz_30kHz 633334,32.CP-OFDM QPSKAlnner_1RB_RightPC2 2127 | 2402
n77 | 633334 | 53 |2.1046 RF power outputn?7 25MHz 30kHz 633334,33.CP-OFDM QPSKAlnner FullPC2 227 | 2645
n77 | 633334 | 53 |2.1046 RF power outputn?7 25MHz 30kHz 633334,34.CP-OFDM QPSK*Edge 1RB LefiPCZ 1965 | 2263
n77 | 633334 |53 |2.1046 RF power outputn77_25MHz_30kHz_633334,35,CP-OFDM QPSKEdge_IRB_RightPCZ 1963 | 2228
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334;36,CP-OFDM QPSK*Outer_Full PC2 2123 | 2398
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,37;CP-OFDM 16QAN*Inner_1RB_LeftPC2 2146 | 2421
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,36,CP-OFDM 16QAMAInner_1RB_Right FC2 2107 | 2382
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,39,CP-OFDM 16QAM Inner_FullPG2 2209 | 2484
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,40,CP-OFDM 16QAMEdge_1RB_LefPC2 2103 | 23.78
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334:41:CP-OFDM 16QAM"Edge_1RB_RightPC2 2066 | 2341
n77 | 633334 | 53 |2.1046 RF power outputn?7_25MHz_30kHz_633334,42,CP-OFDM 16QAM Outer_FulPC2 2121 | 239
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334,43.CP-OFDM 64QAMAInner 1RB_LeftPC2 2084 | 2359
n77 | 633334 | 53 |2.1046 RF power oulputn?7 25MHz_30kHz 633334,44.CP-OFDM 64QAMInner 1RB_Right PC2 047 | B2
n77 | 633334 | 53 |2.1046 RF power outputn77 25MHz 30kHz 633334,45.CP-OFDM BAQAM Inner FullPC2 2159 | 2434
n77 | 633334 | 53 |2.1046 RF power outputn77 25MHz 30kHz 633334,46,CP-OFDM 64QAM Edge 1RB LefPC2 2041 | 2316
n77 | 633334 | 53 |2.1046 RF power oulpuin77 25MHz 30kHz 633334.47.CP-OFDM 64QAM"Edge 1RB RightPC2 2006 | 2281
n77 | 633334 |53 |2.1046 RF power outputn77_25MHz_30kHz_633334:48,CP-OFDM 64QANOuter_FulPC2 2074 | 2349
n77_| 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz 633334:49,CP-OFDM 2560AM Inner_IRB_LeftPC2 1647 | 19.22
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,50,CP-OFDM 256QAM Inner_1RB_RightPC2 16.08 | 18.83
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334;51:CP-OFDM 2560AM-Inner_Ful PG2 1771 | 2046
n77 | 633334 | 53 |2.1046 RF power outputn77_25MHz_30kHz_633334,52,CP-OFDM 256QAM"Edge_1RB_LeftPC2 1604 | 18.79
n77 | 633334 | 53 |2 1046 RF power outputn77_25MHz_30kHz_633334,53.CP-OFDM 2560AM*Edge_1RB_RightPC2 1567 | 1842
n77 | 633334 | 53 |2 1046 RF power outputn77_25MHz_30kHz 633334,54.CP-OFDM 2560AM*Outer_Ful PC2 1696 | 1971
n77 | 635834 | 53 |2.1046 RF power oulputn77 25MHz_30kHz 635834,1,DF T-s-OFDM P12 BESKAlnner 1RB _LeftPC2 2315 | 259
n77 | 635834 | 53 |2.1046 RF power oulputn?7 25MHz 30kHz 635834,2,DFTs-OFDM P12 BPSK"Inner IRB RightPC2 2244 | 2519
n77 | 635834 | 53 |2.1046 RF power oulpuin?7 25MHz 30kHz 635834,3,DF Ts-OFDM P12 BFSKAnner Ful PC2 2374 | 2649
n77 | 635834 | 53 |2.1046 RF power oulputn77 25MHz_30kHz 635834,4 DF T-s-OFDM FI/2 BESK-Edge 1RB LefPC2 2046 | 320
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_635834,5,DF Ts-OFDM P12 BPSK*Edge_1RB_RightPC2 1977 | 2262
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834,6,DF T-s-OFDM FI/2 BESK-Outer FullPC2 2324 | 2689
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834,7,DF Ts-OFDM QPSKAnner_IRB, LeftPC2 347 | 2682
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_6358348,DF Ts-OFDM QPSK*Inner_IRB_RightPC2 2244 | 2619
n77 | 635834 | 53 |2 1046 RF power outputn77_25MHz_30kHz_635834:9.DFTs-OFDM QPSK*Inner Full PC2 2372 | 2647
n77 | 635834 | 53 |2 1046 RF power outputn77_25MHz_30kHz_635834:10.0F T-s-OFDM QPSK*Edge_1RB_LeftPC2 2051 | 2326
n77 | 635834 | 53 |2 1046 RF power outputn77 25MHz_30kHz 635834,11:0FT-s-0FDM QPSK*Edge_IRB_RightPC2 1979 | 2254
n77 | 635834 | 53 |2.1046 RF power outputn?7_25MHz_30kHz 635834,12.DF T-s-0F DM QPSK*Outer_FullPC2 2251 | 2526
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834,13.0F T-s-0FDM 16QAM*Inner 1RB_LeR PC2 2199 | 2474
n77 | 635834 | 53 |2.1046 RF power oulputn77_25MHz 30kHz 635834,14,DF T-s-OFDM 16QAM~Inner 1RB RightPCZ 2127 | 2402
n77 | 635834 | 53 |2.1046 RF power oulputn77_25MHz_30kHz 635834, 15,DFT-s-OFDM 16QAM Inner_Full.PC2 25 | 2625
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834;16,0F T-s-OFDM 160AM~Edge_1RB_LeftPC2 2085 | 233
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834, 17.0FT-s-OFDM 16QAM"Edge_IRB_RightPC2 1965 | 2268
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834, 18,DFT-5-OF DM 16QAM"Outer FullPC2 2145 | 242
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834,19,DFT-5-OF DM 64QAM"Inner IRB_LeftPC2 2092 | 2367
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_635834,20,0F T-s-OFDM 64QAM-Inner_1RB_RightPCZ 022 | 2297
n77 | 635834 | 53 |2 1046 RF power outputn77 25MHz_30kHz 635834,21.0F T-s-0F DM BAQAM Inner Full-PC2 2146 | 2421
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635334,22.DF T-s-OFDM 640AM~Edge. 1RB_LefPC2 2051 | 2326
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n77 | 635834 | 53 |2.1046 RF power outputn77 Z5MHz 30kHz 635834,23,0F Ts-OFDM 64QAMEdge IRB_Right PCZ 1984 | 2269
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz _635834,24,DFT-5 OFDM 64QAM"Outer FullPC2 w97 | 312
nTT | 635832 | 53 |2 1046 RF power outputn77 25MHz_30kHz 635634.25DFT-s-OFDM 2560AM*Inner_1RB_LeftPC2 1815 | 209
n77 | 635834 | 53 |2.1046 RF power outputn?7 25MHz_30kHz 635834:26,DF T-s-OFDM 2560AM*Inner_IRB_RightPC2 1745 | 2021
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz 30kHz 635634,27.DF T-s-OFDM 2560AMInner FullPC2 897 | 2172
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz 30kHz 635834,28.DFT-s-OFDM 2560AM*Edge TRB LeftPC2 1777 | 2062
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz_30kHz_635834,29,DF T-s-OFDM 256QAM*Edge_1RB_RightPC2 707 | 19.82
n77 | 635834 | 53 |2.1046 RF power outputn77 _25MHz_30kHz_635834;30,0F T-5.OFDM 256QAM Outer_Full.PC2 1838 | 2113
n77 | 635834 | 53 |2 1046 RF power outputn77 25MHz 30kHz 635834:31.CP-OFDM QPSK~Inner_IRB,_ LefPC2 2146 | 2421
n77 | 635834 | 53 |2.1046 RF power outputn77 25MHz_30kHz 635634,32.CP-OFDM QPSKInner_1RB_RightPC2 075 | 238
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz 30kHz 635834,33,CP-OFDM QPSKAnner Full.PC2 202 | 2477
n77 | 635634 | 53 |2.1046 RF power outputn77_25MHz_30kHz_635834.34,CF-OFDM QPSK~Edge_1RB_LefPC2 1961 | 2236
n77 | 635834 | 53 |2.1046 RF power outputn77 25MHz_30kHz _635634;35,CP-OFDM QPSK~Edge_IRB_RightPC2 1894 | 2169
n77 | 635834 | 53 |2.1046 RF power outputn77 Z5MHz_30kHz 635834;36,CF-OFDM QPSK~Outer FullPC2 084 | 2329
n77 | 635832 | 53 |2.1046 RF power outputn7? 25MHz_30kHz 635634,37-CP-OFDM 16QAMInner_1RB_LeftPC2 2111 | 2386
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz 30kHz 635634;38,CP-OFDM 16QAMAInner 1RB_RightPC2 2039 | 2314
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz 30kHz 635834,39,CF-OFDM 16QAMInner FullPC2 2146 | 2421
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_635834,40.CP-OFDM 16QAMEdge_IRB_LefPC2 069 | 2344
n77 | 635834 | 53 |2.1046 RF power outputn77 Z5MHz_30kHz 6358344 1,CF-OFDM 16QAM Edge_IRB_RightPC2 20 2275
n77 | 635834 | 53 |2.1046 RF power outputn77 Z5MHz_30kHz_635834:42,CF-OFDM 16QAM~Outer_Ful:PC2 051 | 2326
n77 | 635832 | 53 |2.1046 RF power outputn77 25MHz_30kHz_6356834,43,CP-OFDM 64QAMAInner 1RB_LeftPC2 2056 | 2331
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz 30kHz 635834,44.CP-OFDM 64QAMAInner 1RB_RightPC2 1985 | 2261
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz_635834,45,CP-OFDM B4QAM Inner_FullPC2 2094 | 2369
n77 | 635834 | 53 |2.1046 RF power outputn77 25MHz_30kHz_635834,46:CP-OFDM 64QAMEdge_IRB_LefPC2 015 | 228
n77 | 635834 | 53 |2.1046 RF power outputn77 Z5MHz_30kHz 63583447.CF-OFDM 54GAM Edge 1RB_RightPC2 1946 | 2221
n77 | 635834 | 53 |2 1046 RF power outputn77 25MHz_30kHz_635834:48,CP-OFDM B4QAM*Outer_Full PC2 2005 | 228
n77 | 635834 | 53 |2.1046 RF power outputn77 25MHz_30kHz_63583449,CP-OFDM 256QAM Inner_1RB_Left PC2 1616 | 1891
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz 30kHz 635834,60,CP-OFDM 256QAM Inner 1RB_RightPC2 1544 | 18.19
n77 | 635834 | 53 |2.1046 RF power outputn77_25MHz_30kHz 635834;51;,CF-OFDM 256QAM Inner_FullPC2 1694 | 19.69
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz_30kHz _635634,52.CP-OFDM 2560AM Edge_1RB_LeftPC2 575 | 185
n77 | 635834 | 53 |2.1046 RF power outputn7? 25MHz_30kHz_635834:53,CP-OFDM 256QAM Edge_1RB._RightPGC2 1506 | 17.81
n77 | 635834 | 53 |2 1046 RF power outputn77 25MHz_30kHz_63583454.CP-OFDM 256QAM Outer Full PC2 1629 | 19.04
n77 | 631000 | 52 |2.1046 RF power outputn7? 30MHz 30kHz 631000;1.0F T-s-OF DM P12 BESK*Inner_1RB_LefPC2 2594 | 2869
n77 | 631000 | 52 |2.1046 RF power outputn7? 30MHz 30kHz_631000,2,DF T-s-.OF DM I/ BPSK™lnner_1RB_RightPC2 2689 | 2864
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000;3.DF T-5.OFDM FI/2 BPSK™Inner_Ful:PC2 26.14_| 2889
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000;4,DF T-s- OFDM FI/2 BPSK"Edge_1RB_LeftPC2 2345 | 262
n77 | 631000 | 52 |2 1046 RF power outputn77_30MHz_30kHz_631000:5 DFT-s-OF DM PIi2 BPSKAEdge_1RB_RightPC2 2336 | 2611
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000:6 DF T-s-OF DM PIf2 BPSKOuter Full PG2 2606 | 2881
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz 30kHz 631000,7.DF T-s-OFDM QFSKMnner 1RB LeftPC2 2696 | 2871
n77 | 631000 | 52 |2.1046 RF power outputn7? 30MHz 30kHz 631000,8,0F T-s-OFDM QFSK-lnner 1RB RightPC2 2688 | 2863
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000.9.DF T-5.OFDM QPSKrnner_Ful.PC2 26.12_ | 2887
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000;10,DFT-5-OFDM QPSK*Edge_IRB_LeftPC2 2348 | 26.23
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000.11:DFT-s-OFDM QPSKEdge_1RB_Right PC2 2339 | 2614
n77 | 631000 | 52 |2.1046 RF power outputn?7 30MHz_30kHz 631000,12.DFT-s-OFDM QPSK*Outer_Ful PC2 2625 28

n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz 30kHz 631000,13,DFT-s-OFDM 16QAMAInner 1RB LefPC2 2468 | 2743
n77 | 631000 | 52 |2.1046 RF power outputn7?_30MHz_30kHz_631000,14.DFT-s-OFDM 16QAM Inner_1RB_RightPC2 2463 | 2738
n77_| 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000;15,0F s OFDM 16QAMAInner_Ful:PC2 2487 | 2762
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz 30kHz 631000,16.DFT-s-OFDM 16QAM"Edge 1RB_LefPG2 2347 | 2622
n77 | 631000 | 52 |2.1046 RF power outputn?7 30MHz 30kHz 631000,17.DF T--OFDM 16QAMEdge_1RB_Right PC2 2338 | 26.13
n77 | 631000 | 52 |2.1046 RF power outputn7? 30MHz 30kHz 631000;18.DF T-s-OFDM 16QAM"Outer FullPC2 243 | 2705
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz 30kHz 631000,19,DFT-s-OFDM 64QAMAlnner IRB LefPC2 2364 | 2639
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000,20,DF T-s-OFDM 64QAM Inner_1RB_RightPC2 2362 | 2637
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000;21,0FT-s OFDM 64QAMAInner_Ful:pG2 2387 | 2662
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz 30kHz 631000,22.DFT-s-OFDM E4QAM"Edge 1RB_LefPG2 2339 | 2614
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000,23,DF T-s-OFDM 64QAMEdge_IRB_Right PC2 2331 | 2606
n77 | 631000 | 52 |2.1046 RF power outputn? 30MHz 30kHz 631000,24.DFT-s-OFDM 6AQAM~Outer FullPC2 2381 | 2656
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000,25.DFT-s-OFDM 2560AMAInner_IRB_LeftPC2 2121 | 2396
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000,26,DF s OFDM 256QAM-Inner_IRB._RightPC2 2117 | 2392
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000,27.DF s OFDM 256QAM-Inner_Ful-PC2 2163 | 2428
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz 631000,28.DF T-5-OFDM 2560AM*Edge_IRB_LefPC2 w095 | 237
n77_| 631000 | 52 |2.1046 RF power outputn7? 30MHz 30kHz 631000,29,DF T-s-OFDM 2560AM*Edge I1RB RightPC2 2087 | 2362
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz 30kHz 631000,30,DFT-s-OFDM 256QAM*Outer Ful PC2 215 24

n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000;31;CF-OFDM QPSK~Inner_IRB_LeftPC2 2412 | 2687
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000,32:CP-OFDM QPSKInner_IRB_RightPC2 2405 | 268
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000;33,CP-OFDM QPSK~nner_Full:PC2 2431 | 2706
n77 | 631000 | 52 |2 1046 RF power outputn77 30MHz_30kHz_631000.34,CP-OFDM QPSK”Edge_ 1RB_LeR:PC2 2248 | 2523
n77 | 631000 | 52 |2.1046 RF power outputn7? 30MHz 30kHz 631000,35,CP-OFDM QPSK~Edge I1RB RightPC2 2243 | 25.18
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000,36,CP-OFDM QPSK~Outer_FullPC2 2332 | 2607
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000,37:CP-OFDM 16QAMAInner_IRB_LeftPC2 2387 | 2662
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000,38;CP-OFDM 16QAMAInner_1RB_RightPC2 238 | 2665
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000:39.CP-OFDM 16QAMHInner_FullPC2 2385 | 2661
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz 63100040.CP-OFDM 16QAM*Edge_1RB_LefPC2 236 | 2635
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz 63100041,CF-OFDM 16QAM*Edge 1RB_RightPC2 2353 | 2628
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_63100042,CF-OFDM 16QAM™Outer_Ful PC2 2331 | 2606
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000,43;CP-OFDM 64QAMAInner_IRB_LeftPC2 2327 | 2602
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_631000,44.CP-OFDM 64QAM~Inner_1RB_RightPC2 2321 | 2596
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000:45,CP-OFDM B4QAMHInner_FullPC2 2342 | 2617
n77 | 631000 | 52 |2.1046 RF power outputn7_30MHz_30kHz 631000;46,CP-OFDM 64QAM*Edge_1RB_LefPC2 2301 | 2516
n77 | 631000 | 52 |2.1046 RF power outputn7? 30MHz 30kHz 63100047 CF-OFDM 54QAM*Edge 1RB RightPC2 2295 | 257
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000;48,CF-OFDM 54QAM*Outer_FulPC2 2285 | 256
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz_63100049,CF-OFDM 256QAM Inner_1RB_LeftPC2 1899 | 21.74
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000,50-CP-OFDM 2560AM Inner_1RB_Right-PC2 1892 | 2167
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz_30kHz 63100051:CP-OFDM 2560AM Inner Full-PC2 194 | 2215
n77 | 631000 | 52 |2.1046 RF power outputn?? 30MHz 30kHz 631000,52.CP-OFDM 2560AM Edge 1RB LefPC2 871 | 2146
n77 | 631000 | 52 |2.1046 RF power outputn77 30MHz 30kHz 631000,63,CP-OFDM 256QAM Edge 1RB_RightPCZ 1865 | 214
n77 | 631000 | 52 |2.1046 RF power outputn77_30MHz_30kHz_631000;54,CF-OFDM 266QAMOuter FullPC2 1966 | 2231
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;1,DF T-s-OFDM PI/2 BPSK~Inner_IRB_LeftPG2 2612 | 2887
n77 | 633332 | 52 |2 1046 RF power outputn77 30MHz_30kHz 6333342 DF T-s-OF DM PIf2 BPSK™Inner IRB_RightPC2 2576 | 2851
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n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;3,0F T-s-OFDM PI/2 BPSK Inner_Ful:PC2 26.22 28.97
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,4,DF T-s-OFDM PIi2 BPSK"Edge_IRB_Left.PC2 237 26.45
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;5.DF T-s-OFDM Pli2 BPSK"Edge_I1RB_RightPC2 2332 26.07
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;6:DF T-s-OFDM PIi2 BPSK*Outer_Full:PC2 26.12 28.67
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30KkHz_633334,7,DF T-s-OF DM QPSK*Inner_1RB_Left.PC2 26.13 2866
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;8,0F T-s-OFDM QPSK*Inner_1RB_RightPC2 2575 265
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;9:DF T-s-OF DM QPSK*Inner Ful:PC2 262 28.95
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;10;DFT-s-OFDM QPSKEdge_1RB_LeftPC2 2372 26.47
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz 633334;11:DFT-s-OFDM QPSK*Edge 1RB_RightPC2 2334 26.09
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,12,DFT-s-OFDM QPSKAQuter_Full.PC2 2544 28.19
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz _633334:13.DFT-s-OFDM 16QAM*Inner 1RB_Left:PG2 2498 2773
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz 633334;14:DF T-s-OFDM 16QAM*Inner 1RB_RightPC2 2456 27.35
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334;15,DF T-s-OFDM 16QAM*Inner_FullPC2 2506 2761
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz 633334:16:DFT-s-OFDM 16QAM*Edge 1RB_LeftPC2 237 26.45
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;17,DFT-s-OFDM 16QAM*Edge_IRB_Right:PC2 2331 26.06
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334;18:DFT-s-OFDM 16QAM*Outer_Full-PC2 2442 2717
n77 | 633334 | 52 |2 1046 RF power oulputn77_30MHz 30KkHz 633334,19,DFT-s-OFDM 64QAM*Inner 1RB Left.PC2 2399 26.74
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334;20,DF T-s-OFDM 64QAMAInner_1RB_RightPC2 2365 264
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334:21:DF T-s-OFDM 64QAM*Inner Ful:PC2 24.04 26.79
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30KkHz_633334,22,DF T-s-OFDM 64QAM*Edge_1RB_LeftPC2 2374 26.49
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334:23.DF T-s-OFDM 640QAM*Edge_1RB_Right-PC2 2334 26.09
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,24.DFT-s-OFDM 64QAMOuter_Ful.PC2 23.95 267
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;25:DF T-s-OFDM 256QAM*Inner_1RB_LeftPC2 2138 24.13
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;26;DF T-s-OFDM 256QAM*Inner_1RB_RightPC2 21.03 23.78
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,27,DF T-s-OFDM 256QAM*Inner_FullPC2 21861 2436
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334;28:DFT-s-OFDM 256QAM*Edge_1RB_LeftPC2 2112 2387
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;29,DF T-s-OFDM 256QAM*Edge 1RB_RightPC2 2074 2349
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;30,DFT-s-OFDM 256QAM*Quter_Ful:PC2 21.39 24.14
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz 633334;31;CP-OFDM QPSKMnner 1RB_LeftPC2 2456 27.31
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;32,CP-OFDM QPSK*Inner_IRB_RightPC2 24.19 26.94
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz _633334;33:CP-OFDM QPSKMnner _FullPC2 2452 2727
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz 633334,34,CP-OFDM QPSK*Edge 1RB LeftlPC2 2285 256
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334;35,CP-OFDM QPSK*Edge_IRB_RightPG2 25 2505
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz 633334;36;CP-OFDM QPSK*Quter FullPC2 2347 26.22
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;37,CP-OFDM 16QAM*Inner_IRB_LeftPC2 2416 26.91
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334;38:CP-OFDM 16QAM*Inner_IRB_RightPC2 2379 2654
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,39,CP-OFDM 16QAM*Inner_Ful PC2 2401 26.76
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334:40,CP-OFDM 16QAM"Edge_IRB_LeftPC2 2389 26.64
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334;41,CP-OFDM 16QAM*Edge_1RB_Right:PC2 2354 26.29
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,42,CP-OFDM 16QAM"Outer_FullPC2 2347 26.22
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334:43.CP-OFDM 64QAM*Inner_IRB_LeftPC2 2379 26,54
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,44,CP-OFDM 64QAM*Inner_IRB_RightPC2 234 26.15
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz_633334:45,CP-OF DM 64QAM Inner_Full.PC2 2357 26.32
n77 | 633334 | 52 |2.1046 RF power outputn77_30MHz_30kHz 633334;46,CP-OFDM 64QAM*Edge 1RB_LeftPC2 2351 26.26
n77 | 633334 | 52 |2 1046 RF power oulputn77_30MHz_30kHz_633334,47,CP-OFDM 64QAM*Edge_1RB_Right.PC2 23.15 259
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334:46:CP-OFDM 64QAM"Outer Ful-PG2 23 2575
n77 | 633334 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_633334,49.CP-OFDM 256QAMAInner_IRB_LeftPC2 19.29 22.04
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz_633334:50:CP-OFDM 256QAM*Inner_1RB_RightPC2 189 2165
n77 | 633334 | 52 |2.1046 RF power outputn77 30MHz_30kHz 633334;51;CP-OFDM 256QAMAInner Ful:PC2 19.53 2228
n77 | 633334 | 52 |2 1046 RF power oulputn77_30MHz_30KkHz_633334;52,CP-OFDM 256QAM*Edge_IRB_LeftPC2 18.99 2174
n77 | 633334 | 52 |2 1046 RF power outputn77_30MHz_30kHz _633334:53.CP-OFDM 256QAM*Edge_1RB_RightPC2 18.64 2139
n77 | 633334 | 52 |2 1046 RF power oulputn77_30MHz_30kHz 633334,54,CP-OFDM 256QAM*Quter Full PC2 19.54 2229
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz_635666;1,0F T-s-OFDM PIi2 BPSKAInner_IRB_LeftPC2 2596 28.71
n77 | 635666 | 52 |2.1046 RF power oulputn77 30MHz_30kHz 635666,2,DFT-s-OFDM Pl2 BPSK*Inner 1RB_Right:PC2 2531 28.06
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666;3,DF T-s-OFDM PI/2 BPSK~Inner_Ful:PC2 2576 2851
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz 635666:4:DF T-s-OFDM PIi2 BPSK'Edge 1RB_Left:PC2 2356 2631
n77 | 635666 | 52 |2 1046 RF power oulputn77_30MHz_30kHz_635666,5,DF T-s-OFDM PI2 BPSK"Edge_IRB_Right PC2 2289 25 64
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz_635666,6.0F T-s-OFDM PI/2 BPSK"Outer_Ful:PC2 2653 28.26
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz 30kHz 635666;7;DF T-s-OFDM QPSK*Inner 1RB_Left:PC2 2599 28.74
n77 | 635666 | 52  |2.1046 RF power outputn77_30MHz_30kHz_635666:8,DF T-s-OFDM QPSK*Inner_1RB_RightPC2 2532 28.07
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz 30kHz 635666;9:DF T-s-OF DM QPSK*Inner Ful-PC2 2573 28.48
n77 | 635666 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_635666,10,DFT-s-OFDM QPSK*Edge_1RB_LeftPC2 2359 26.34
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz_635666;11:DFT-s-OFDM QPSK/Edge_1RB_RightPCZ 2292 2567
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz 30kHz 635666;12;DF T-s-OFDM QPSKAQuter Full:PC2 2604 27.79
n77 | 635666 | 52 |2 1046 RF power oulputn77_30MHz_30KkHz_635666;13,DF T-s-OFDM 16QAM*Inner_IRB_Left:PC2 2487 2762
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz 635666:14:DFT-s-OFDM 16QAM*Inner_1RB_Right PC2 2421 26.96
n77 | 635666 | 52 |2.1046 RF power oulputn77_30MHz_30kHz_635666;15,DFT-s-OFDM 16QAM*Inner Ful.PC2 24 61 27.36
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz 30kHz 635666:16:DFT-s-OFDM 16QAM*Edge 1RB_LeftPGC2 2361 2636
n77 | 635666 | 52 |2 1046 RF power outputn77 30MHz 30kHz 635666;17,DFT-s-OFDM 16QAM*Edge 1RB_RightPC2 2293 25 66
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz_635666;18,DFT-s-OFDM 16QAMAOuter_Full:PC2 24.03 26.76
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz 635666:19:DFT-s-OFDM 64QAM*Inner 1RB_Left:PG2 2378 2653
n77 | 635666 | 52 |2 1046 RF power oulputn77_30MHz_30kHz_635666,20,DFT-s-OFDM 64QAM*Inner_1RB_Right PC2 2316 2591
n77 | 635666 | 52 |2 1046 RF power oulputn77_30MHz_30kHz_635666.21,0FT-s-OFDM 64QAM*Inner_FullPC2 2359 26.34
n77 | 635666 | 52 |2.1046 RF power oulputn77_30MHz 30kHz 635666,22,DFT-s-OFDM 64QAM*Edge 1RB_LeftPC2 2354 26.29
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666:23;DFT-s-OFDM 64QAM*Edge_IRB_Right:PC2 2286 2561
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666;24:DF T-s-OFDM 64QAM*Quter_Full:PC2 236 26.35
n77 | 635666 | 52 |2 1046 RF power oulputn77_30MHz_30kHz_635666,25,DF T-s-OFDM 256QAM*Inner_1RB_LeftPC2 2147 23.92
n77 | 635666 | 52 |2.1046 RF power oulputn77_30MHz_30KkHz_635666.26,DF T-s-OFDM 256QAM*Inner_1RB_RightPCZ 2053 23.26
n77 | 635666 | 52 |2.1046 RF power outputn77 30MHz_30kHz 635666;27:DFT-s-OFDM 256QAM*Inner FullPC2 21.06 23.81
n77 | 635666 | 52  |2.1046 RF power outputn77_30MHz_30kHz_635666;28,DFT-s-OFDM 256QAM*Edge_1RB_LeftPC2 209 23.65
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz 30kHz 635666;29,DF T-s-OFDM 256QAM*Edge 1RB_RightPC2 2023 22.98
n77 | 635666 | 52 |2 1046 RF power oulputn77_30MHz_30kHz_635666,30,DF T-s-OFDM 256QAM*Outer_Full.PC2 20,97 2372
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz 635666;31:CP-OFDM QPSKMnner 1RB_LeftPC2 2426 27.01
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz 30kHz 635666;32;CP-OFDM QPSKMnner IRB_RightPC2 236 26.35
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz_635666,33;CP-OFDM QPSKAnner_FullPC2 24 26.75
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz_635666;34:CP-OFDM QPSK*Edge 1RB_LeftPC2 226 2535
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666;35.CP-OFDM QPSK*Edge_IRB_RightPC2 21.97 2472
n77 | 635666 | 52 |2 1046 RF power outputn77_30MHz_30kHz_635666:36:CP-OFDM QPSK*Outer FullPGC2 23.06 2581
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n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz 635666,37.CP-OFDM 16QAM~nner 1RB_LeftPC2 24 26.75
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666,38,CP-OF DM 16QANInner_IRB_RightPC2 334 | 26.09
n77 | 535666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666.39.CP-OFDM 16QAM nner FullPG2 2354 | 2629
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz 635666:40-CP-OFDM 16QAM*Edge_1RB_LeRPC2 2373 | 2648
n77 | 535666 | 52 |2.1046 RF power outputn77 30MHz_30kHz 635666:41:CP-OFDM 160AM*Edge_1RB_RightPC2 2308 | 2583
n77 | 635666 | 52 |2.1046 RF power outputn77 30MHz_30kHz 635666,42,CP-OF DM 160AM*Outer Ful PC2 2304 | 2579
n77 | 635666 | 52 |2.1046 RF power outputn77 30MHz 30kHz 635666,43,.CP-OF DM 640AM~nner 1RB LeftPC2 346 | 2621
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_63566644.CP-OF DM 64QANInner_IRB_RightPC2 2251 | 2656
n77_| 635666 | 52 |2.1046 RF power outputn77 30MHz_30kHz 635666.45,CP-OF DM 640AMInner_FulLPC2 2305 | 259
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz 63566646;CP-OF DM 64QAM~Edge_1RB_LeftPC2 2319 | 2594
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666,47,CP-OFDM 640AM"Edge_1RB_RightPC2 2256 | 2531
n77 | 535666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_635666.48,CP-OF DM 640AM*Outer Full PC2 258 | 2533
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz 635666:49,CP-OF DM 256QAMAInner_1RB_LeftPC2 1946 | 2221
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz 635666,50.CP-OF DM 266QAM Inner_1RB_ RightPC2 1877 | 2152
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz 635666,51,CP-OF DM 256QAM Inner_FullPC2 19.26 | 2201
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz 635666,52,CP-OF DM 256QAM"Edge_1RB_LeftPC2 1907 | 21.92
n77 | 635666 | 52 |2.1046 RF power outputn77 30MHz_30kHz_635666,53,CP-OF DM 255QAM Edge_IRB_RightPC2 1852 | 21.27
n77 | 635666 | 52 |2.1046 RF power outputn77_30MHz_30kHz_63566654,CP-OF DM Z66QAMAOuter_FullPC2 1917 | 21.92
n77 | 631334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_631334;1,DFT-s-OFDM P12 BPSK~Inner_1RE_LeftPC2 2541 | 28.16
n77 | 531334 | 51  |2.1046 RF power outputn77 40MHz_30kHz_6313342.DF T-s-OFDM PIf2 BPSKAInner_1RB_Right PC2 2653 | 2828
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,3,DF T-s-OFDM PU2 BPSK*lnner FullPC2 26.19 | 2804
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,4,DF T-s-OFDM PI/2 BPSK*Edge 1RB LeftPC2 2257 | 2512
n77 | 631334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_631334,5,DF T-s-OFDM FI/2 BPSK*Edge_1RB_Right PC2 23.14 | 25.89
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;6,0F T-s-OFDM PI/2 BPSK-Outer_FulLPC2 2551 | 28.66
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334,7,0F T-5-OFDM QFSKAlnner_IRB_LeftPC2 7643 | 28.18
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;8,DF T-s-OFDM QPSK~Inner_IRB,_RightPC2 2653 | 28.28
n77 | 631334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_631334:3,DF T-s-OFDM QPSK~lnner Ful:PC2 26.16 | 2891
n77 | 631334 | 51 |2.1046 RF power outputn77 A0MHz_30kHz 631334;10,DFT-s-OFDM QPSK Edge IRB_LeftPC2 2 2575
n77 | 531334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,11,DFT-s-OFDM QPSK*Edge 1RB RightPC2 2314 | 25.89
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,12.0FT-s-OFDM QPSK~Outer Ful PC2 %16 | 2781
n77 | 631334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_631334.13,0F T-s-OFDM 16QAMAInner_1RB_LeftPC2 2418 | 2693
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;14;DFT-s-OFDM 16QAM Inner 1RB._RightPC2 2429 | 27.04
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;15,0F s OFDM 16QAMAInner FullPC2 2451 | 2766
n77 | 531334 | 51 |2.1046 RF power outputn77 40MHz_30kHz 631334, 16,DFT-5-OFDM 16QAM Edge 1RB_LefPC2 2209 | 2574
n77 | 531334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 63133417.DF T--OF DM 16QAMEdge IRB_RightPC2 2313 | 25680
n77 | 631334 | 51 |2.1046 RF power outputn77 A0MHz_30kHz _631334;18.DF T-s-OFDM 16QAMOuter Ful.PC2 2424 | 2699
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,19,DFT-s-OFDM 64QAMAInner 1RB LeftPC2 7327 | 26.02
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,20,DFT-s-OFDM 64QAM lnner 1RB_RightPC2 342 | 26.17
n77 | 631334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_631334.21,0FT-s-OFDM 64QAMAInner FullPC2 2401 | 26.76
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334,22,DFT-s-OFDM 64QAM Edge_IRB_LefPC2 2301 | 25.76
n77 | 531334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_631334,23,DFT-5-OFDM 64QAN"Edge_IRB_RightPC2 2317 | 2592
n77 | 531334 | 51 |2.1046 RF power outputn77 40MHz_30kHz 631334.24-DFT-s-OFDM B4QAM"Outer_Ful.PC2 2373 | 2648
n77 | 631338 | 51  |2.1046 RF power outputn77 A0MHz 30kHz 631334.25.DF T-s-OFDM 256QAM~nner_1RB_LeftPC2 2051 | 2326
n77 | 631334 | 51  |2.1046 RF power outputn77 40MHz_30kHz 631334.26,DF T-s-OF DM 256QAMInner_1RB_RightPCZ 2065 | 234
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,27.DF T-s-OFDM 2560AM nner FullPC2 2148 | 24.23
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,28.DFT-s-OFDM 2560AM~Edge 1RB LeflPC2 2024 | 2289
n77 | 531334 | 51 |2.1046 RF power outputn77_40MHz_30kHz 631334,29,DFT-5 OFDM 256QAM Edge_IRB_RightPC2 204 | 2315
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz 631334,30,DFT-5 OFDM 256QAM™Outer_Ful.PC2 211 | 2385
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;31;CP-OFDM QPSKInner_1RB_LeftPC2 36 | 26.35
n77 | 631334 | 51  |2.1046 RF power outputn77_40MHz_30kHz_631334:32-CP-OFDM QPSKInner_1RB_RightPC2 2373 | 2648
n77 | 531334 | 51  |2.1046 RF power outputn77 40MHz_30kHz_631334:33,CP-OF DM QPSK Inner_Full:PC2 2439 | 2714
n77 | 631338 | 51 |2.1046 RF power outputn77 40MHz_30kHz 631334,34,CP-OF DM QPSK*Edge_1RB_LefPC2 21682 | 2457
n77 | 631334 | 51  |2.1046 RF power outputn77 40MHz 30kHz 631334,35,CP-OFDM QFSK*Edge 1RB RightPC2 2196 | 2471
n77 | 531334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334,36,CP-OF DM QFSK~Outer_FullPC2 23.09 | 2584
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;37.CP-OFDM 16QANInner_IRB_LeftPC2 2356 | 2631
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;36,CP-OFDM 16QAMInner_1RB_RightFC2 7368 | 2643
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_63133439,CP-OF DM 16QAMInner_FulLPG2 2 26.75
n77 | 631334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_63133440-CP-OFDM 16QAM*Edge_1RB_Left PC2 2328 | 2603
n77 | 531334 | 51  |2.1046 RF power outputn77 A0MHz_30kHz_63133441-CP-OFDM 160AM*Edge_1RB_RightPC2 2341 | 2616
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,42,CP-OF DM 160AM*Outer_Ful PC2 2307 | 2582
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,43.CP-OFDM 640AM~nner 1RB_LeitPC2 2295 | 257
n77 | 631334 | 51  |2.1046 RF power outputn77_40MHz_30kHz_631334,44.CP-OF DM 64QAMAInner_IRB_RightPC2 23.08 | 25.83
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334;45,CP-OF DM 64QAMnner_FulLPC2 2348 | 26.23
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334,46,CP-OF DM 640ANEdge_1RB_LeRPC2 2267 | 2542
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334:47,CP-OF DM 640AM Edge_1RB_RightPC2 728 | 2555
n77 | 531334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334.48.CP-OF DM 640AM*Outer_Full PG2 2258 | 2533
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,49,CP-OF DM 256QAM Inner_1RB _LeftPC2 852 | 2127
n77 | 631334 | 51  |2.1046 RF power outputn77 40MHz 30kHz 631334,50,CP-OF DM 256QAM"Inner 1RB Right PC2 1865 | 214
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 631334,561,CP-OF DM 256QAM Inner Full PC2 1935 | 2208
n77 | 631334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_631334,52:CP-OF DM 266QAM"Edge_1RB_LeftPC2 1825 | 20.98
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_631334,53,CP-OF DM 266QAM Edge_IRB_RightPC2 1839 | 21.14
n77 | 631334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_63133454,CP-OF DM 266QAMOuter_FullPC2 1952 | 2227
n77 | 633334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_633334;1,DF T-s-OFDM PI2 BPSK~Inner_1RE_LeftPC2 2546 | 2821
n77 | 533334 | 51 |2.1046 RF power outputn77 40MHz_30kHz 633334.2,DF T-s-OFDM U2 BPSK*lnner_IRB_RightPC2 53 | 28.05
n77 | 533334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 633334,3.DF T-s-OFDM P2 BPSK*lnner Full.PC2 26.19 | 28.94
n77 | 633334 | 51 |2.1046 RF power outputn77 A0MHz 30kHz 633334,4,DFT-s-OFDM FI/2 BPSK-Edge 1RB LefPC2 2304 | 2579
n77 | 633334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 633334,5.DF T-s-OFDM FI/2 BPSKEdge 1RB_RightPC2 2252 | 2567
n77 | 633334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_633334;6.0F T-s-OFDM P2 BPSK*Outer_FulLPC2 759 | 28.66
n77 | 633334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_633334,7,0F T-s-OFDM QPSKAlnner_IRB_LefPC2 7548 | 28.23
n77 | 533334 | 51 |2.1046 RF power outputn77 ADMHz 30kHz 6333348.0F T-s-OFDM QPSK*Inner IRB_Right PC2 2531 | 2806
n77 | 533334 | 51 |2.1046 RF power outputn77 40MHz_30kHz_633334.9.0F T-s-OFDM QPSKAlnner Ful PG2 2616 | 2891
n77 | 533334 | 51  |2.1046 RF power outputn77 A0MHz_30kHz 633334;10.DFT-s-OFDM QPSK*Edge_IRB_LefPC2 2307 | 2582
n77 | 633334 | 51 |2.1046 RF power outputn77 40MHz_30kHz 633334;11,DFT-s-OFDM QPSK*Edge_IRB_RightPC2 2254 | 2569
n77 | 633334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 633334.12.DFT-s-OFDM QPSK~Outer Full PC2 21 | 2756
n77 | 633334 | 51 |2.1046 RF power outputn77 40MHz 30kHz 633334.13,DFT-s-OFDM 16QAMAInner 1RB LeftPC2 2437 | 2112
n77 | 633334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_633334;14,DFT-s-OFDM 16QAM Inner _1RB_RightPC2 242 | 26.95
n77 | 533334 | 51 |2.1046 RF power outputn77_40MHz_30kHz_633334;15,0FT-s-OFDM 16QAN Inner_Ful.PG2 25 2715
n77 | 533334 | 51 |2.1046 RF power outputn77 40MHz_30kHz 633334 16.DFT-5-OFDM 16QAMEdge_1RB_LeftPC2 2309 | 2584
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